o

SERVICE PARTS CATALOGUE
" LISTE DE PIECES DE RECHANGE
. ERSATZTEILLISTE
" CATALOGO RICAMBIO
ONDERDELENLWST 7/

H

o o
SPERRYSF I\EMHOLLAI\D ‘

-

MODEL 265 '
HAYLINER BALER

ISSUE 496983

"""""



Group

19

23

ERRATUM ON PARTS CATALOGUE 265

27

37

ISSUE 496983

Old Part
Number

566738

Qty

New Part
Number

727563

576738

Description

Stop

Knotter frame assy.



SERVICE PARTS CATALOGUE
LISTE DE PIECE DE RECHANGE
ERSATZTEILLISTE

CATALOGO RICAMBIO
ONDERDELENLIJST

® MODEL 265
HAYLINER BALER

SOSTITUE EDIZIONE

REPLACES ISSUE
REMPLACE EDITION 496831
ERSETZT AUSGABE 496888
VERVANGT UITGAVE

ISSUE 496983

SPERRY=I=NEW HOLLAND

AYLESBURY, BUCKINGHAMSHIRE,

ENGLAND HP19 3DP

Telephone: AYLESBURY 5040 (CODE: 0296 5040)
Ansafone: AYLESBURY 3345

Telegrams: NUHOL, AYLESBURY

Telex: 83114

© 1975 by SPERRY NEW HOLLAND, Division of SPERRY N.V.



s (T —

NEW HOLL AND ~
GROUP - 1
" GROUPE \ \ @
GRUPPE 3 > 10 ,
GRUPPO
GROEP
\
/,

- \

[ TTTY —
GROUP gy
GROUPE ,
GRUPPE 1 > 13 S
GRUPPO

GROEP ' AN
0,
_ /

GROUP
GROUPE
GRUPPE 14 > 16
GRUPPO
GROEP

I SNH 265



GROUP
GROUPE
GRUPPE 17 > 26
GRUPPO
GROEP

GROUP ' — /
GROUPE ‘ [
GRUPPE 27 > 28 - O
GRUPPO

GROEP

GROUP
GROUPE
GRUPPE
GRUPPO
GROEP

\' SNH 265




GENERAL INFORMATION

- Whenever the terms left and right are used, it should be understood to mean from a position facing
in the direction of travel.
. The letters in the column headed «CODE» refer to machine serial numbers in the footnotes.

3. The «N.B.» column lists special information concerning the part.

. Sperry New Holland, a Division of Sperry Corporation is continually striving to improve its pro-
ducts. We must, therefore, reserve the right to make improvements or changes, when it becomes
practical and possible to do so, without incurring any obligation to make changes, or additions to
the equipment sold previously.

ORDERING PARTS FROM THE DEALER

To prevent delay, always provide the following information with your order:

1. Model and serial number of the machine.
2. Part number, description and quantity of the parts required.

MACHINE DETAILS

For quick reference, record the details of your machine below:

SERIAL N® BASE UNIT ..ottt ettt e sae st st et e sresa s a s e b e st b sme e ese e s eassnesebsnsens
ATTACHMENT MODEL .....ccoeecverrrereienne WIDTH .o SERIALN® ....ccevriiriiiirninene
TYRE SIZE(S) «.uvoieuiiiiiceniictiie ettt ettt st s r s st st st ese e s e e as e e s esaese s essesenseenesserensensesessensensasans
DATE OF PUTTING INTO OPERATION .....uiiiicctececntccrenneste e stestss e st ssessesasnnesassessesessesaessesssesaensenan

ALWAYS USE GENUINE SPER?V#I\EW HOLLAND PARTS

Vi



CONTENTS

Group
Belts @nd Chaing oo et r e et e e e e et e e e e e e e ne s e s eee s 1
97Tt |1 T PSSP PPPOPPP 2
P.T.O. group «BONAIONin ....coooiiiiiiiieiiie ittt e e e 3
P.T.O.Qroup «A» it s [T 4-5
P.T.O. GIOUP B ettt ettt s sttt e e st e s s es e et b e e e s e s e et s mnar e s ebne e eaabnn e 6-7
P.T.O. over-run clutch and flywheel slipclutch ......................i, eeeriaeeeeaeeeereeerrrr—————— . 8
Gearbox — Crank flywheel and connecting rod ..........cccciiiiiie e 9
TIANSIMISSION v eeeeeeeeees e eeseee e teeee s eeseaeeeeeeesesetseeaeeseserasaseseasses b seseesessesseemsesreseessaneseeedraees 10
Bale ChaMDET ..ottt et et e e e e e e e e e e et re et cee s e ee e e e - 11
DFAWDAT GIOUD ceetiiiiiiiiiii ettt ettt e et et e et e et e e eaasaaaeeeaeaeeseeseea e s b aerareeaasaeaaeaaasaansnnnsnnnnn 12
B F- Vol Q- TY=T=T 0] o] Y OO U TPUP U PO RO 13
{CTUE:] (o 1T OO O OO U SRR 14
Feeder support, twine box and QUATAS .....c.oiiiiiiiiiiiii ettt 15
Yo 1=Tof - I e [UF- T E- T S P S U USRU PSR 16
PIUNGEI GrOUD .ottt a et eae e be e ae e sr e s 17
Feeder group ....... SR SO OO USUOY- SUURUURE SRRSO fevsrreraerereaneas ereeeeeeageaeesgpnrees e 18 - 19
FEEAET ANIVE QIOUP ...eeeeeeeeeeeeeeeeeee v s e e, 20
TWINE fINGET GIOUD .ottt ettt et e e e e smenee e s ann e e re b nenaness USRI _ 21
Needle yoke and linkage ............ccccocouevnn... OO OO OO SO T OO PT OO 22
KNOHEr Qroup ©ueveeeieeeesiieceennnnn s R e ettt S 23
Knotter frame assembly ...............coocoees eeeleerreeterranrha— e e r e e rrratasareens vrereeead feeenees veeeeeenn 24
Metering wheel and trip arm ... 25
AL ettt te e e st ee e e s ttaeaatteeeasbaeeee ettt eaattaeeeaattareabaeeaneeeaasteeaanraneeebaeanntaaaeans 26
Rear hitch and bale ChULE ..ottt et re et e e e e e s 27
Pick-up group / Right-Rand ...ttt e e e e e e e e e e mar e 28
Pick-up group /Left-hand ...ttt e e e 29
Windguard and SPECIAI QUANIS .......vvvviiiiiiiiiiiiiiere e eeeee e s e e ee e eee e s ee s sesssnrratrraaeesaesesssasessansssssnnernnes 30
PICK-UP TEEI QTOUD ooieriiiiiii i ittt ra e e e e re e e s reeaeaerea e e eaeeaa et easeansrsssnansnrneraseasaeesansianssesrsnnnrns 31
Pick-UpP AriVe QrOUP ..o cesensensnnee ettt enane ettt 32
MaNUAl PICK-UP Tt oo sttt SO 33
INABX e ee e et e st s s e a e b S s e e e eeene e sneneane 98
Recommended initial SErvice Parts STOCK .........cocoviiuieeeereeeeeereeeeeseeeeeeeseeseesesseaesevessesseeens a9

Vil SNH 265



INSTRUCTIONS IMPORTANTES POUR LA COMMANDE DE PIECES DE RECHANGE ’
AUPRES DE VOTRE AGENT SPERRY NEW HOLLAND

POUR EVITER TOUTE PERTE DE TEMPS: Mentionnez les points suivants dans vos commandes.

1. Type et numéro de la machine
2. Numéro et quantité des piéces désirées
3. Mode d'envoi et adresse exacte -

INDICATIONS IMPORTANTES POUR L'UTILISATION DE CE CATALOGUE

1. Left-hand = coété gauche
Right-hand = c6té droit N.B. D'APRES LE SENS DE LA MARCHE DE LA MACHINE
2. Dans lacolonne N.B. il y a parfois des lettres entre paranthéses, qui se référent également a la note

explicative au bas de la page.

COMPLETEZ D'ABORD LES DONNEES DE VOTRE MACHINE

UTILISEZ UNIQUEMENT DES PIECES D’ORIGINE SPERQY%,L—I\EW HOLLAND

VIl .



TABLE DE MATIERES

Groupe
T COUMOIES B CRAINES .. .oiiiiiicieeeeceeceee ettt et e e s e s ae e e se e st e essseesseesetearesseseanesans 1
DECAICOMANIES ..oieiiiiiiiiiiiieircte e reee e e s eeee e sttt rassessretserasaeeseaaesesassnnssssssnsrsnnsesessssessnneses 2
Prise de fOrce «BONGION»® ....c...uiiiiiiiiiiie et e e e e e e e e e s e e e eanbe e e s s aabeeeesenaans 3
Prise de force «A» .........c.c.ccccuune et eteteereeettastretettee s eas e —taaee s e et aaeeasa s ntetasa st aaeeaearataaees e rbnnaraann 4-5
e TN o Lo (o] ol -] OO TS R 6-7
EMDrayage €t rOU lIDre .........c.oooiiiiiiii ettt ettt sae e s a e s s e e sbe e s sae e sbnaebneens 8
Transmission — Biele et volant ..., eerereerererarr————————— 9
Boite de tranSmMiSSION .......coviiiiviiciiicite et e _ 10
L0 - o 1 TN SRR eeereenraete i ——teeeeeesassnnannan 11
Barre d'att@lag@ ....coooiiiiiiiiiiieie e e e et e e renar e e ae e e seate e e s e rareeeeeenanin - 12
BEQUIlIE @SSEMBDICE ...ttt e st e e b e e s bt e s e bree e e eeaeeesseae e nseeesnnes 13
PrOTECHIONS .ottt sttt bt e s e s b e e e e e e eeeeese e anssssssssssrseesaseanesessenes 14
TOIEIE A'AMEMEBUI ..ot e et eee e sttt e ee e e eebaareeeesserastaeseseessatssseseasassssaessssbesreesonsans 15
Protections SPECIAIES ........ooooieeeeeee et e eerreraereeeeeraeestesaeesrnnsraranres 16
PiStON €1 PIECES ACCESSOIMNES ..ooiiiiiiiiiieieeeiieieeee ettt ees e ee e eesaabe s e sesbaressesessnreessssbrnsresenns 17
CRAMIOt A AMENEUI ..ottt ettt e e s e rrre e et e e e setee s sebaseassseeeeseaesessstresnsessseseesensneas 18 - 19
Commande d’ameneur ....................... e s e 20
Doigt a ficelle et connexions ............. ettt ettt bt e et ee e e s et et neen e 21
Etrier d’aiguilles et CONNEXIONS ......cccociiiiiiiiier et an rrreaens beveeee . 22
NOUBUI @SSEMDIEG ..ot et s e ee bbb e e e e areaeeeeaesssrasessessrantnesses . 23
Bati @ NOUBUI @SSEMIDIE ...t et s e et eesasae e e s e s s ssbane s eessranaaessaes 24
Pignon métreur et levier de déclenchement ..............ccccoeivieviiiiiiieeeceeee eereeeeennraaes 25
B S S U 1ttt ee e e e ee s ———————————————oteseseeeaareseresaaaanrnnaetaearanana . 26
Attelage arriére et tremplin de ChargemMeNt ..ot e e senaans 27 -
Chassis ramasseur — COE ATOIt .....o.oooiii ettt reeeeee e e seeeeees 28
Chéassis ramasseur — COtE QAUCNE .......ooceviiiiee et e es s e eae e s e 29
Pare-vent et proteCtioNS SPECIAIES .......ccooueeiiiiieee et e e e st es s s s aase e e 30
RADATIEUI .ottt e e ee e e et eete e s e s annnreeeessessateseesesassssessesssseaasesssnaasasens 3
COMMANAE QU FAMASSEUT ...ooieiiieeieeeeeeeeee et ee e e et e e et e e e ssaeeaeeesssaeessassneessnessnnnsesssnsenas 32
Relevage manuel du ramasseur ............ccccceeeveevennnnen, e eeteeaaaetrerteeiee i ——erareanraaaaaaeaeerees everrennrenns 33
IVAEX .ottt v e e e e et e aet e s en e et et et e a et ee ettt ee e e et e s e s esenaaseresasaneseeseseserenas 98
Liste de proposition de piéces de rechange pour stock initial ... 99

IX SNH 265



WICHTIGE ANWEISUNGEN ZUM BESTELLEN DER ERSATZTEILE BEI IHREN ‘
SPERRY NEW HOLLAND AGENTEN

UM ZEITVERLUST ZU VERMEIDEN: Beachten Sie bitte folgende Hinweisung wenn Sie eine Bestel-
lung machen.

1. Typ und Nummer der Maschine
2. Nummer und Stickzahl der gewiunschten Ersatzteile.
3. Die Versandart und Ihrer richtige Anschrift.

WICHTIGE ANWEISUNGEN BEIM GEBRAUCH DIESER ERSATZTEILLISTE

1. Left-hand = Linke Seite
Right-hand = Rechte Seite = N.B. DER FAHRRICHTUNG DES MASCHINE ENTSPRECHEND
2. In der Spalte N.B. stehen manchmal Buchstaben zwischen Klammern; diese verweisen auf eine

FuBnote.
TRAGEN SIE BITTE ERST DIE DATEN IHRER MASCHINE IN
Typ der Maschine:........................ 2. NummerderMasching:.................... .
3. Datum der Inbetriebstetlung:............... 4. ReifenmaB:.............. ... ... i

GEBRAUCHEN SIE NUR ORIGINAL SPER?Y%%I\EW HOLLANDERsaTzTEILE



INHALT

Gruppe
Keilriemen UNd Keen ...........co ettt r e csae e e s raaeeeeneesaaessseeeans 1
KIBDEZEIREI ... ettt e e st e s e s re e s s eeeenaeeeseneeseseesasesseeasns 2
ZapIWelle «BONAIOIIn ...t eeereee e st e eer e e e e e e s etesanens 3
ZAPTWEIIE €AN L.ttt e et b et ettt et e et e et et eareetennens 4-5
ZAPTWEIIE B .ttt st e e et e e e et e e eseeseeeaaens 6-7
Rutschkupplung und Uber1astkKuPPIUNG ..........c.ooiiieeeieeeeeeeeeeee e eeseeeeeeeeeee e e eeeseses s es 8
Transmission — Kurbel und SChWUNGIad ........ccoiuiiiiiciiiireccececc ettt eeee s s e eean 9
GEtrIEDEKASTEN ...ttt ee e et et e e et e et e e e et earanen 10
GESTLI ..ottt a ettt s e et e seesat et e e ete e et et e s ateenaeseeareeren 11
DRICRSEI ...ttt ettt e s etee e st esae e et e st aesaeeeseeeseeasseesennnen - 12
DEICNSEISTULIZE ...ttt et e e et e et e e saeseesaeees 13
ADSCRITMUNGEN ..ottt et s e e e ta e et e e e st e bt esbestssat e s besaeeeneeesasesseesteessesasan 14
ADSChIrmunNgen ZUDBFINQEI ........ccccciiiiiiiiiiieneet ettt er et e e et e s s ens et e eeee e seeenan 15
SONAEIrSCHULZDIECRE ...ttt et e e s e e renes 16
Presskolben und ZUDEROT ..ottt seeere e e see e ae e 17
ZUDIINQEN ...ttt sttt et et e et s e ae s s e ebe st sseaesaeese st emsesteneeeesaeeneasenneneans 18 - 19
Zubringerantrieb ........... et et e bbb st et e e e st e sab e saaneenteseeentseneanees 20
Garnfinger UNA GESANGE ......co.coiiiiieiieeee ettt te et e s v e et e et essee e eeeeesseeseaseeses 21
Nadetrager UNA GESTANGE ........ccoovievieieeeeeeeee ettt e et ee e s steste s e s e eesaessns e e eesssesesseeeeneas 22
KINOTEE ..ottt e b e e e e bt e sebeebe e eat e s e e eeaseaneseeseasaneessessesssesessessesesssseas 23
KNOLEIDOCK ...ttt et s et s b st e et et e et esteeasntaneesaseeenneennes eeeerrenes 24
MeSSTad UNA AUSIOSEAIMY .......oiiiiiiiieceeceeeeeeeeees e ae s s et e e et eereestesteaneeeeseesseesnseesnseseesssseresnees 25
ACRSE ...ttt et b et sttt eeet e st eet et e et e et ea e e nnrentannsonreenesnees 26
Hintere Angangung und Ball@NTULSCRE .........cooiiiiiieicie e eeee et e s e e e e s sresee s 27
Aufsammilergestell — RECHEE SEItE ........ooviviieiiiiiceeeece et e et e e e e e e s e eeee s 28
Aufsammiergestell — LINKETr SEIE ......c.ocoiiiiiuiiiiiecieciit ettt eee e e e e s e et e e eensees s ses 29
Niederhalter und SONAErSCRULZDIECRE .......c.ocvviueiieiiieieeiee e eeeee e e e eee e senas 30
HASPEI ...ttt ettt e et et e be et et e e e e e e e ene et e e e et e e eaeeerent et eeserenes 31
AUFSAMMIETANTIIED ..ottt e e et e et e e e e eer et e easeeeeseaee 32
Handaushebung flir PiCK-UP ......cccoevuieiiiciieieeeceec e ettt e e s e e e enaaeenanes 33
BAEX ettt t ettt ettt et as et ettt et e et et et s eete st e e e et en e neseeeeseeeeseenenn 98
Empfohlener ANfanGSVOITAL ..........co.ooiiieeceeecee ettt e e e eeeeee s e e e eereasens 99

Xl ’ SNH 265



ISTRUZIONI IMPORTANTI NEGLI ORDINI DEI PEZZI DI RICAMBIO .
AL SUO CONCESSIONARIO SPERRY NEW HOLLAND

PER EVITARE PERDITE DI TEMPO NELL'ORDINAZIONE DEI PEZZI DI RICAMBIO: citare sempre i dati
indicati qui sotto di seguito: A

1. Tipo e numero di serie della macchina
2. Numero e quantita dei pezzi di ricambio desiderati
3. Indirizzo e mezzo di spedizione.

INDICAZIONI IMPORTANTI ALL'USO DI QUESTO CATALOGO DI PEZZI DI RICAMB_IO.

1. Left-hand = lato sinistro N.B. SECONDO IL SENSO DI MARCIA AVANTI DE-LLA
Right-hand = lato destro MACCHINA o
2. Nella colonna N.B. quaiche volta si trovano caratteri tra parentesi; questi caratteri indicano una

nota esplicativa.

TRASCRIVETE QUI LE CARATTERISTICHE DELLA SUA MACCHINA

.......................................................................................

USAR SOLAMENTE DEI PEZZI DI RICAMBIO SPER?Y+|\EW HOLLAND

ORIGINALI

Xl .




. INDICE

Gruppo

CiNGNIE @ CALBNE ...ttt e s e et st e e tessse s ernseeeneesrnasesensess 1
DECAICOMANIE .....eeiiiiieeeereee et e e e e te e e e te s e e ateeesssneesssstaesssasneeesssnssesssesesesesasanneaeannaanesans 2
Presa di fOrza «BONAIOn ....c.ccooiiiiiiciicieeereereceee et e et eseee e s e e e aaeesaes e aeen 3
PresSa di fOrZA «An ......iiiicciiiiie ettt ee s te e et e s e e e e e e e ess e s bt e s e ae e st teete e senreeteenmeenneeneeeaes 4-5
Presa di fOrZa «Bm ..ottt e a e s e et rae s e e n e e s e mmnneean 6-7
FriZiOne di SICUIBZZA ..........cviviiiiiiiieeciiie et eette e et ee e e s e ae e e s s e s bt e s snstesssseteeseeesesenesenenneeean 8
Trasmissione — Manovella @ VOIANO ........coiviiiiiieiieeeecieeecete et ee e s sanee s 9
SCAtOla di tFASMISSIONE ...ttt re e e e s st eessadeessseesaneassenneenasnnees 10
L= = 1« SO O ORI 1

’ THMIONE oottt ettt et eesee s eesesemseaesesee e s eee e essseseseaeasseeseesessesessasrssesasserssseesesan 12
INSIEMIE SUPPOTTIO .ot er e e cre et e e e s ne e e s esnn e e e eesseea s sabesesnssesanssbessanesennaeesanmmneenes 13

. e (o (=74 To T o OO O U U ROURRUURIR 14
Lamiere del carello @alimMentatore ...ttt ssmatse st aeae s 15
(o] (=¥ 1o T TIR-ToT-T o1 - UL OO TR ORRROPRUPR 16

‘ PISTONE ... eieicciiiecrte ettt sttt s e e e et e e e e e ar e s et bb e e sesneteeserssntesssssesssesnraseasessesessesetaesasseansrans 17
ALIMENTALOIE ...ttt re e e te e e e s e e e e s e s s e eesbbbeeeesestesseneesssantsssmtenessteenenrens 18 - 19
Comando del carello aliMENtAtOre ...........oooi oo rr et s e e s e eaes 20
GruppO dit@.alliNEALIICH ..oueieciceiieir et st s e e tresaeseseteseesseneesensemeenans 21
ArcoNE POSTA AGNIT ....ooiiiiii e e et s b s et s et e s ene e neaen 22
[I=To F= 1 (o] £ O ROTRRRTT 23
I=To F= Lot =X o T (= F- 1T o O RO ORI 24
PigNoNe MISUFALOME ....c..oiiiiiiiiii ettt st e rree e e s sense e e tn e e e e s se s e bt e ssseessasass e neseennes e nnees 25

ASSE ..ottt ettt ettt et e et ee e e e etreeee st et eseeeetee et aneteteseae s teseeeseeeeeaeeeaneenaens ' 26
Agganciamento pOSteriore € COriCaADAIIE ......c...eevicrieieieeiec ettt eereeeeeeneeans 27
RacCOglitore telaio — DESIIO ......cccceciiiieciceecttertee ettt s eere e e et e s et e e neemeseeneneaenes 28
Raccoghitore 1elaio — SINISTIO .....oo et se e e st e e e s aeeneenean 29
Compensatore d’andona e protezione SPECIAH ....cc..eeiiieceiiiiiieeeeeeeeeeeeereeeeesereeeeeeeseeaeessreeaaaaans 30

AP ettt e et e e et e e e e ne e e et e e e e ———eeaber e et e e an—t e s ateae e e meeasseneeseaaaaeesteeaaaneeaaseeaaaanns 31
Raccoglitore e sistema di COMMANAO .......ooiiiiiiciiice et esaeeereeennees 32
DISPOSIHTIVO ..ttt sere e srr e be s ae st s s b e es et s e e eee s ee s et ameenneet e seeeneeen 33
INAICE ettt ettt e e s e s be e e sas s s et e e es e e s s et e e e sene s eeeaneeaneestesneestesennns 98

‘ Scorta iniziale raccomandata manuale di sollevamento raccoglitore ...........cccoocooveeeveeeeenee... 99

‘ X SNH 265



ZEER BELANGRIJKE INSTRUCTIES VOOR HET BESTELLEN VAN ONDERDELEN ‘
BIJ UW SPERRY NEW HOLLAND AGENT

OM TIJDVERLIES TE VERMIJDEN: Doe Uw bestellingen met opgave van onderstaande Qegevens.

1. Type en nummer van de machine.
2. Nummer en aantal van de gewenste stukken.
3. De verzendingswijze met Uw juist adres. -

BELANGRIJKE AANWIJZINGEN BIJ GEBRUIK VAN DIT ONDERDELENBOEK

1. Left-hand = Linker zijde .
Right-hand = Rechter zijde . N.B. VOLGENS DE RIJRICHTING VAN DE MACHINE
2. In de kolom N.B. staan soms letters tussen haakjes, deze verwijzen naar een voetnoot.

VUL NU EERST DE GEGEVENS VAN UW MACHINE IN

GEBRUIK ENKEL ORIGINELE SPERQY%%T\EW HOLLAND oNDERDELEN

A\ ’ .



INHOUD

Groep
Riemen en kettingen ... eereeee et PP 1
DECAICOMEANIES .uvvereeeereeieiieirreeareesssessssasssaasntaestesasmtaeanresatessassessassasbnessasttasstesastesisatsastsrsesenasssananns 2
AFLAKAS CBONAIONIT neeeeieiiiiicitiiicceeeeseeeeeecss e s ssaetesssmres s e s s e e s st e e s s baaassanan e e s bbb s s s b e s s a e nes 3
AFLAKAS €A ooieeeeieeeeeeeeeeaeeteesesessstessaeasasteseressa et e saraaarsurasesie R R R RR S b e se e b r s teeeesae s b b et s e b s e s e s nn s s nas 4-5
AFEAKAS GBD ooeeeeeeeeeeeeeeeeeeseeracsserassssresesseaeaasaesasasessansesesssstossraanaaaaaaraaaareaeesaseeeseitbesssrst et b n s s s e e 6-7
Slipkoppeling en vrijloopKOPPEHNG ..ot 8
Transmissie — KruK & VHEGWIR! ....cccuiireiieiiciiiii et s 9
TANAWIBTKAST oooiiiiiieeeereeecciatieeeescersmreaesesiateaesessmsetesessessansassssasennstasssesasmasaeassssssssantssesraannnsnsansnaess 10
AT eeeeeeieeeeeeeeeeeseeasreeeesesssassessssasssnsasassaanteesesaanteraesssasassnassssrasanasatesssasasantseeersssististnensiararesssnsusntes 11
TEEKDAIK .oeeeeeeeeeeeeeeeeeeeeeseeetesstesesseresssaseaesssesasaeassnse s e e s sate s e an e e e s s b r e s e b e s ae e s g e s asenteserabtesettn s s an s et ean 12
TrEKDAIKSIEUN ... eeeeeeeeeeeeeeeieeeiressseerrees e baeesss s sanesserae s bbesias s s b R RE e aa e s s s anE e e sssassaasnabtssssbasnnsssssnnnean 13
ATSCREIMINGEN ..oeereeeieeceer ettt b e 14
ATSChErMINGEN INVOBIAET ..ottt et 15
Speciale afSCherMPIateN ... 16
Perswagen en toebehoren ................... everenmeeesstieieatestesreeesarereeeaateesenaatiesesbartiaa st e iR a s s e s R nen e renans 17
IOV ORIART .eeeeeeeeeeeeeeeeeseeeeeeeaesssteeeesasssbasanesaasstasesessaraeaeeses sossbeeneesssnasasasassnassantaseneessrasssstsniassssnaseransanes 18- 19
Aandrijving van de INVOETAEN .........cceireoieieiiicnte e 20
Touwvinger 8N VErbiNINGEN ... e 21
Naaldjuk en verbiNdINGEN ... e 22
(1G5 To] 11 S OO OO OSSP P IS SIS SRR 23
KNOoperbok ...l OO PSPPI 24
Meetwiel N afSIAGAIM ..o e s 25
F ST OO PP PRI IITPI PRI 26
Achterste aankoppeling en pakkenglijbaan ... 27
Opraper kader — reChter Zifde ..o 28
Opraper kader — lINKET ZIJAE ..o 29
Windscherm en speciale afschermplaten ... 30
HASPEI ..ottt st eeeetreeereeraeaeeeeraraeesaerens 31
AQNAIVING OPTAPET ..ceeviiiriniiiitirie et ses ettt b st sttt ettt 32
Handbediende hefinrichting vOOT PICK-UP ...ooouiiiii e 33
(137 = SRRSO OO S OO PO O TP ORI PP PP S PP 98
Voorstellijst aanleg minimum stock wisSSeIStUKKEN ... 99

XV SNH 265



— IMPORTANT NOTES CONCERNING THE ORDERING OF P.T.O. PARTS
— MODIFICATIONS DES ARBRES A CARDANS

— ANDERUNGEN AN DER GELENKWELLE

— MODIFICAZIONI DELL ALBERO CARDANICO

— VERANDERINGEN AAN DE CARDANAS

1. Two different types of P.T.O. shafts have been fitted to the model 265 Baler. Bondioli, and Walter-
scheid. Take care to order the correct replacement parts.

2. Before ordering Walterscheid P.T.0O. guards parts, check whether the P.T.O. guard rotates on a plas-
tic ring or ball bearings.
If the guard rotates on a plastic ring, order part numbers with code «A», if it rotates on ball bearings,
order part numbers with code «B». See chart below.

Avant de commander des piéces de protecteur de prise de force Walterscheid pourriez-vous vérifier si
vous avez un protecteur avec bague de glissement en plastique ou bague avec roulement a billes:
— Si vous avez un protecteur avec bague en plastique ,commande les piéces ayant le code «An.

— Si vous avez un protecteur avec bague a billes, commande les pieces ayant le code «B».

Vor jeder Ersatzteilbestellung fir Walterscheid Gelenkwelle, vergewissern Sie sich, ob der Gelenkwel-
lenschutz einen Kunststoffring oder ein Kugellager hat.

— Fur Gelenkwellenschutz mit Kunststoffring bitte Teilnummern mit Kode «A» bestellen.

— Fur Gelenkwellenschutz mit Kugellager, bitte Teilnummern mit Kode «B» bestellen.

Prima di ordinare parti sciolte dell’albero cardanico Walterscheid controllare se la protezione e mon-

tata su anello di plastica o su cuscinetto.

— Nel caso in cui sia montata su anello di platica ordinare le referenze contrassegnate con il codice
«Ap», .

— Se invece essa e montata su cuscinetto, ordinare le ferenze contrassegnate dal codice «B».

Vooraleer onderdelen voor Walterscheid aftakas te bestellen, kontroleer of uw machine uitgerust is
met een aftakas-afscherming met plastieken ring, of met een afscherming met kogellager.

— In geval van afscherming met plastieken ring, bestel wisselstukken code «Anx.

— In geval van afscherming met kogellager, bestel wisselstukken code «B».

P.T.O. ASSEMBLY

Group Group
Groupe Groupe
A Gruppe B Gruppe
Gruppo Gruppo
Groep Groep

727452 4 161468 6
727449 4 561154 7

1 SNH 265






BELTS AND CHAINS

COURROIES ET CHAINES
KEILRIEMEN UND KETTEN

CINGHIE E CATENE

RIEMEN EN KETTINGEN

Fig. Order Ref. Qty. Code Description N.B.
1 056163 1 Knotter drive chain For details see group 23
212385 1 A Pick-up drive belt
522357 1 B  Pick-up drive belt 0,4
3 056162 1 Feeder chain For details see group 20
4 212177 1 C Feeder chain 0,6 For details see group 20
728819 1 D Feeder chain 0,6 For details see group 20

Code A: Used on and below serial n° 47650 C: Used on and below serial n°® 104385 GROUP
B: Used on and above serial n°47650 D: Used on and above serial n® 104386 1
3 SNH 265






‘ " DECALS
DECALCOMANIES
KLEBEZETTEL

DECALCOMANIE
DECALCOMANIES

Fig. Order Ref. Qty. Code Description N.B.
1 211321 1 A Decal
52107Camm 1  C Decal = S2463E€
211093 1 E Decal
211311 1 F Decal
521709 1 G Decal
521744 1 H Decal
- 2 143638 2 Decal «NEW HOLLAND»
3 5364 14ulage 1 E Decal : Indicate: knotter in or out
4 535304 1 E Decal «Attention»
) 5 040352 1 A Decal
211075 1 B  Decal
. 521650 1 C Decal
521679 1 D" Decal -
211086 1 E Decal
211304 1 F Decal
521703 1 G Decal
521747 1 H Decal
. 6 163154 1 A  Decal
211082 1 B Decal
521677 1 C Decal
211096 1 E Decal
211314 1 F Decal
521707 1 G Decal
521752 1 H Decal .
7 555210 B Decal «SPERRY NEW HOLLAND»
555210 E Decal «SPERRY NEW HOLLAND»
8 539239 1 E. Decal.
9 143630 1 Decal « NEW HOLLAND»
‘ 10 212388 1 Decal «265»

Code A: English  D: Dutch G: Danish GROUP

B: French E: German H: Swedish 2
. C:ltalian F: Spanish

5 SNH 265






P.T.0. GROUP «BONDIOLI»

PRISE DE FORCE «BONDIOLI»
ZAPFWELLE «BONDIOLI»
PRESA DI FORZA «BONDIOLI»

AFTAKAS «BONDIOLI»

Fig. Order Ref. Qty. Code

Description

N.B.

1

w

—
O WOo~NOO®O,; N

11
12

13
14
15
16
17
18
19

20

521630
727450
561157
727452
521632
521631
561637
212537
212538
562441
053157
053158
212535
130051
521633
521634
561158
521635
300874
161508
300642
047216
028280
053141
212010
084990

N = b ok o b ok d ad ek e bk b D) OON) = bk el d h e ek ek

w>w>

P.T.O. - shaft complete
P.T.O. - shaft complete
P.T.O. - shaft complete
P.T.O. - shaft complete
Inner guard

Outer guard

Outer guard

Yoke

Pin & spring kit
Journal bearing
Circlip

Grease fitting

Yoke

Roll pin

inner tube

Outer tube

Outer tube

Yoke

Roll pin

Chain

Circlip -

Bearing

Sleeve bushing

Yoke assembly

Yoke assembly

Grease fitting

0,6

1,0
0,4
1,2

1,2

0,8

1,2

1,2

Short

Short

Long

Long

Short

Short .
Long - Optional
Incl. fig. 5

Incl. fig. 7,8
M8
8 x 50 mm

Short
Long - Optional

8 x 60 mm

Incl. fig. 16,17,18,20
Incl. fig. 16,17,18,20

Code A: Used on and below serial n® 97162 GROuP
B: Used on and above serial n° 97163 3
7 SNH 265







P.T.0. GROUP «WALTERSCHEID»
PRISE DE FORCE «WALTERSCHEID»

GELENKWELLE «WALTERSCHEID»
PRESA DI FORZA «WALTERSCHEID»
AFTAKAS «WALTERSCHEID»

Fig. Order Ref. Qty. Code

Description

N.B.

1 727451 1 P.T.O. shaft complete 0,5 Incl. fig. 2 through 26
2 727132 1 Inner guard 0,6 Incl. fig. 3and 4 L = 760 mm
3 728164 1 Sleeve bearing
4 729632 1 Guard
5 053412 1 Yoke 1,0 Incl. fig. 6 through 9
6 053416 1 Pin
- 7 053415 1 Disc
8 053414 1 Spring
9 053413 1 Pin 0,4
. 10 562441 1 Journal bearing 1,2 Incl. fig. 11 and 12
11 053157 8 Circlip
‘ 12 053158 2 Grease fitting
13 727163 1 Yoke 1,2
14 130053 2 Dowel pin _ 10 x 65 mm
15 053418 1 Lemon profile 0,8 L = 840 mm
16 727134 1 Outer guard 0,6 Incl. fig. 17 and 18 - L = 970 mm
17 728164 1 Sleeve bearing
18 729632 1 Guard
19 561155 1 Lemon profile 0.8 L = 1024 mm
20 727164 1 Yoke 1,2
21 161508 1 Grease fitting
22 212010 1 Yoke 1,2 Incl. fig. 23 through 26
053141 1 Yoke Incl. fig. 23 through 26
23 300642 1 Circlip
24 047216 1 Bearing
25 084990 1 Grease fitting
26 028280 1 Bushing
Code A: See note page 1 GROUP
C: Use on and above serial n° 97163 4
‘ D: Use on and below serial n® 97162

SNH 265



10




P.T.O. GROUP

PRISE DE FORCE

GELENKWELLE

PRESA DI FORZA

AFTAKAS

Fig.v Order Ref. Qty. Code

Description

N.B.

1 727449

2 727132

3 728164

4 729632

5 053412

6 053416

7 053415

8 053414

9 053413

10 562441
11 053157
12 053158
13 727163
14 130053
15 053418
16 727134
17 728164
18 729632
19 053425
20 727164
21 161508
22 212010
053141

23 300642
24 047216
25 084990
26 028280

- ek b ed ed ed ed ed b ed ed ek e N) 2 N OOON) = b e ek h o b b

P.T.O. shaft complete

Inner guard
Sleeve bearing
Guard

Yoke

Pin

Disc

Spring

Pin

Journal bearing
Circlip

Grease fitting
Yoke

Dowel pin
Lemon profile
Outer guard
Sleeve bearing
Guard

- Lemon profile

Yoke
Chain

Yoke assembly

Yoke assembly
Circlip '
Bearing
Grease fitting
Bushing

0,5
0,6

1,0

0,4
1,2
1,2

0,8
0,6

0,8
1,2

1,2

Incl. fig. 2 through 26
Incl. fig. 3,4

Incl. fig. 6,7,8,9

_Incl. fig. 11 and 12

10 x 65 mm
L = 840 mm

Incl. fig. 17 and 18- L = 770 mm

L = 824 mm

. Incl. fig. 23 through 26
1,2 -

Incl. fig. 23 through 26

Code A: See note page 1 GROUP
C: Used on and above serial n° 97163 5
D: Used on and below serial n° 97162
1



12



P.T.O. GROUP

PRISE DE FORCE
ZAPFWELLE
PRESA DI FORZA

AFTAKAS

Fig. Order Ref. Qty. Code:

Descr}p@idn _

N.B.

OO NODODOEWN =

26

28
®
30
31

161468

161495

161496
053420
161497
161498
161499
161500
161501
161502
161508
053412
053429
053413
053414
053415
053416
562441
053417
053427
053418
053425
053426
300642
047216
053141
212010
028280
053157
053158
084990
727215
727217

_A_Al\)Nm—L_L_A.A_A_A_A_AN_AN_A_A_L_a_A_L_A..A_A_A_AMNMNN..L

P.T.O. shaft complete
Guard

Ring

Sleeve ring
Lock ring
Lock ring
Sleeve holder
Inner guard
Outer guard
Sleeve holder
Chain '
Yoke

Yoke

Pin

Spring

Disc

Dowel pin
Journal bering

~ Yoke

Dowel pin . _
Lemon profile inner.
Lemon profile outer |
Yoke ' A

-Circlip

Bearing
Yoke assembly

. **-Yoke-assembly

Bushing

Circlip

Grease fitting

Grease fitting

Inner guard assembly
Outer guard assembly

0,5

~ 10 .

0,4

. L2

08 .
.12

12

*Incl. fig. 1 through 31

1.3/8"
11/8” - Optional for P.T.O.short

Incl. fig. 27,28

16 x 65 mm

Incl. fig. 23,24,26,27
Incl. fig. 23,24,26,27

-

760 mm - Incl. fig. 2 through 8
760 mm - Incl. fig. 2 through 9

Code D: Used on and below serial n° 97162 GROUP
C: Used on and above serial n° 97163 6
B: See noe page 1
13 SNH 265



14




P.T.O. GROUP

PRISE DE FORCE
ZAPFWELLE
PRESA DI FORZA

AFTAKAS

Fig. Order Ref. Qty. Code

Description

N.B.

R .
O WOO~NDOEWN -

-
-—

iy
N

13
14
15
16
17
18
19
20
21
22
23
24
25

26
27
28
@ :
30
31

561154
161495
161496
053420
161497
161498
161499
161500
561156
161502
161508
053412
053429
053413
053414
053415
053416
562441
053417
053427
053418
561155
053426
300642
047216
053141
212010
028280
053157
053158
084990
727215
727217

_A_ANI\)@—A—A.A—A—L’-A—L—AN—AN-‘—L—A.—L—A—A—A-A—A—A—A'\)NNNN-A

P.T.O. shaft assembly
Guard

Ring

Sleeve ring
Lock ring

Lock ring
Sleeve holider
Inner guard
Outer guard
Sleeve holder
Chain

Yoke

Yoke

Pin

Spring

Disc

Pin

Journal bearing
Yoke

Dowel pin
Lemon profile inner
Lemon profile outer
Yoke

Circlip

Bearing

Yoke assembly
Yoke assembly
Bushing

Circlip

Grease fitting
Grease fitting
Guard assembly
Guard assembly

0,5

1,0

0,4

1,2

0,8
1,2

1,2

0,6
0,6

Incl. fig. 2 through 31

13/8”

1 1/8” - Optional for P.T.O. short

Incl. fig. 27,28

16 x 65 mm

Incl. fig. 23,24,26,27
Incl. fig. 23,24,26,27

orr
©
L
o

760 mm - incl. fig. 2 through 8
760 mm - incl. fig. 2 through

Code C: Used on and above serial n° 97163 GRoup
D: Used on and below serial n°® 97162 7
B: See note page 1
15 SNH 265




16




FRIZIONE DI SICUREZZA .
SLIPKOPPELING EN VRIJLOOPKOPPELING

SLIP CLUTCH AND OVER-RUNNING CLUTCH
EMBRAYAGE ET ROUE LIBRE
RUTSCHKUPPLUNG UND UBERLASTKUPPLUNG

Fig. Order Ref. Qty. Code- - Description N.B.
1 034246 1 A  Clutch assy. 0,7 Incl. fig. 2 through 15
2 100016 6 A Hex. nut - M10
3 080702 6 A Washer 10 mm
4 539991 6 A  Spring
5 029840 2 Spring
6 029860 2 A Clutch pin 0,4
- 7 028211 1 A Clutch face
8 028212 2 A Friction-disc 1,0
9 028280 1 A  Bushing
- 10 034245 1 A Clutch plate - Incl. fig. 9
1" 032170 1 A Clutch pilot
. 12 088206 1 A  Hex. cap screw M9,5 x 25 mm
13 085008 1 A  Spring washer 9,5 mm
14 048055 1 Washer 9,5x 22 x 3 mm
15 120075 6 A  Hex. cap screw M10 x 100 mm
16 084870 3 Hex. cap - screw 3/18 - 16 X 32
17 140045 4 Tooth lockwasher 10 mm
18 727444 1 B  Clutch assy. 0,7 Incl. fig. 19 through 27
19  727445~6 1 B Clutch pilot
20 5627338 1 B  Clutch face
21 028212-ff 2 B Friction disc
22 727446:8\ .1 B  Clutch plate assy. 1,0  Incl. fig. 23
23 028280-0f 1 B Bushing
24 539991 - 6 B Spring ‘
25 378244 . 6 B Washer 10 mm
26 100016-¢ 6 -~ B  Hex. nut M10
27 120075 <g 6 B  Hex. cap screw M10 x 100 mm
28 120110 1 B Hex. cap screw M10 x 26 mm
29 214686 2 B Pin 0,4

Code A: Used on and below serial n® 97162 GROUP
B: Used on and above serial n° 97163 8
17 SNH 265



16 15 14

@"@ 00

30

18



TRANSMISSION — CRANK AND FLYWHEEL
TRANSMISSION — BIELLE ET VOLANT

TRANSMISSION — KURBEL UND SCHWUNGRAD

TRASMISSIONE — MANOVELLA E VOLANO

TRANSMISSIE — KRUK EN VLIEGWIEL .

Fig. Order Ref. Qty. Code : Description N.B.
1 212354 1 Plunger pin 3,4
2 212353 2 A Bushing 36
3 212349 1 A Conrod assy. 3,4  Incl fig. 2
4 321246 2 Hex. cap screw ' M16 x 120 mm
5 211755- 1 A Crank 0,8 Incl. fig. 8,9
6 062354 2 Spring washer 16 mm
7 331192 2 Hex. nut M16
8 080734 1 A  Cotter pin 6 x 60 mm
9 052894 1 A  Shaft -
10 028691 AR A Shim " 39 x60x1mm
11 028581 AR A Shim - 39 x 60 x 3,5 mm
‘ 12 047124 1 A Con rod cap Incl. fig.- 13,14
13 087414 1 A  Grease fitting
14 029870 1 A Bushing 0,7
15 029684 1 A Washer 13 5x50x 35 mm
16 029735 1 A Hex..cap screw M12,5 x 32 mm - Not for left-hand
17 337475 2 A Hex. nut M12
18 062349 2 Lockwasher 12 mm
19 120079 2 A Hex. cap screw M12 x 40 mm
20 728427 1 Sprocket
21 056701 1 Sheave 0,6
22 062348 4 Lockwasher 10 mm
23 120110 - 4 Hex. cap screw M10 x 256 mm
24 - 037776 2 Washer 16 x 63,5 x 9,5 mm
25 062354 2 Lockwasher 16 mm
26 088062 1 Hex. cap screw M 159 x 38mm
27 053543 AR Shim
539606 AR Shim
28 058775 1 Shim
‘ 29 054169 1 Gearbox assy. 29 For details see group 10
30 054161 1 C  Flywheel 0,7 Incl. fig. 31,34
555193 1 D  Flywheel Incl. fig. 31
31 037731 1 Bushing 1,4
- 32 321204 1 Grease fitting
33 211824 1 Hex. nut
34 037777 1 Sleeve 0,6
’ 35 037218 1 Shear bolt hub 0,5
36 034942 3 Washer
37 087389 3 Hex. cap screw 5/8 - 11 x 32
38 084294 1 Washer 10 mm
39 080365 1 Hex. cap screw 3/8 - 16 x 16
40 045572 1 B Collar
41 045152 1 B  Bearing 0,7
: o . : o GROUP
Code A: Used on and below serial n® 97162 C: Used on and below serial n° 63935
‘ B: Used on and above serial n°® 97163 D: Used on and above serial n® 63936 9
19 SNH 265



16 15 14

(e £

L]
hi

.30

20



TRANSMISSION — CRANK AND FLYWHEEL
TRANSMISSION — BIELLE ET VOLANT
TRANSMISSION — KURBEL UND SCHWUNGRAD
TRASMISSIONE — MANOVELLA E VOLANO
TRANSMISSIE — KRUK EN VLIEGWIEL

Fig. Order Ref. Qty. Code

Description

N.B.

42

43
44
45
46

47
48
49

045570
728491
211815
211816
087041
087503
120120
562595
521079
080438

- N = NN = ok d s

DO DDmMODODOEODW

Bearing housing

Bearing housing

Crank 0,8
Shaft ‘

Cotter pin

Hex. cap screw

Hex. cap screw

Con rod assy. 3,4
Bushing

Set screw

Use with 087503
Use with 120120
Incl. fig. 45 and 46

1/2” - 13 UNC x 31 mm
M12 x 30 mm
Incl. fig. 48

Code B: Used on and above serial n°® 97163

GROUP

9

21

SNH 265



22



GEARBOX

BOITE DE TRANSMISSION
GETRIEBEKASTEN
SCATOLA DI TRASMISSIONE
TANDWIELKAST

Fig. Order Ref. Qty. Code Description N.B.
1 054169 1 Gearbox assy. 29 Incl. all items listed below
2 521716 1 Spline shaft
3 088011 6 Hex. cap screw M9,5 x 32 mm
4 080680 6 Lockwasher @10 mm
5 037705 1 Oil seal 1,8
6 037783 1 Bearing retainer
7 029813 AR Shim 140 x 184 x 0,18 mm
8 029814 AR Shim 140 x 184 x 0,07 mm
9 029815 AR Shim 140 x 184 x 0,13 mm
10 032084 1 Bearing
11 087670 10 Hex. cap screw M12,7 x 32 mm
12 062349 10 Lockwasher ®13 mm
13 056541 1 Flange
14 521718 1 Hypoid gear set 8,0
15 039818 1 Pipe plug
16 087000 16 Hex. cap screw M7,9 x 19 mm
17 062353 16 Lockwasher o8 mm .
18 037785 1 End cap 1,5
19 087414 1 Grease fitting 1/4 - 28
20 037707 1 Qil seal 1,4
21 521722 2 Lock nut :
22 058153 2 Lockwasher
23 037734 1 Bearing
24 080788 1 Pipe plug 3,4” gaz
25 037766 1 Gearbox housing 8,0
26 037436 1 Bearing
27 521743 1 Lockwasher
28 521723 1 Locknut
29 181991 1 Qil seal 1,6
30 038030 AR Shim 101,6 x 146 x 0,07 mm
31 038031 AR Shim 101,6 x 146 x 0,13 mm
32 038032 AR Shim 101,6 x 146 x 0,18 mm
33 038033 AR Shim 101,6 x 146 x 0,25 mm
34 036991 1 End cap
- 35 080680 4 Lockwasher Q10 mm
36 088206 4 Hex. cap screw M9,5 x 25,4 mm
37 038034 AR Shim 76 x 92 x 0,05 mm
38 038035 AR Shim 76 x 92 x 0,13 mm .
39 038036 AR Shim 76 x 92 x 0,18 mm
40 038037 AR Shim 76 x 92 x 0,25 mm
41 037733 1 Bearing
42 056818 1 Gearbox cover 2,0
43 080709 1 Pipe plug 1/8 gaz
GROUP
23 SNH 265




24



GEARBOX

BOITE DE TRANSMISSION
GETRIEBEKASTEN
SCATOLA DI TRASMISSIONE
TANDWIELKAST

Fig. Order Ref. Qty. Code Description N.B.
44 081849 1 Pin 12,7 x 38 mm
45 081844 2 Pin 9,5 x 38 mm

GROUP

10

25

SNH 265



26



FRAME

CHASSIS
GESTELL
TELAIO
KADER
Fig. Order Ref. Qty. Code Description N.B.
1 053097 2 B Lever
2 025833 2 Cup
3 013935 2 Spring 0,5
4 120110 2 Hex. cap screw M10 x 25 mm
5 062093 2 Washer 010 mm
6 100016 2 Hex. nut M10
7 212298 1 B Tension bar
212298 2 C Tension bar
8 212392 1 Tension rail
- 9 211541 2 B Tension rod 0,5 :
10 374895 2 Carriage bolt M12 x 26 mm
‘ 11 062118 2 Hex. nut M12
12 522448 1 D Bale chamber
729029 1 E Bale chamber
13 212299 1 Bale chute
14 338949 4 Carriage bolt M10 x 25 mm
15 062099 4 Hex. nut M10
16 012698 1 ‘Chain
17 080702 4 Washer 010
18 120109 12 Hex. cap screw M10 x 20 mm
19 054302 4 Hay stop
20 555306 4 Hay stop Optional for short and dry hay
21 062348 2 Lockwasher ?10 mm
22 100016 4 Hex. nut M10
23 029833 4 A  Spring 0,4
24 321204 4 A Grease fitting
25 130007 4 A Cotter pin 0,4 x 25 mm
26 062249 4 A  Washer Q16 mm
27 556996 4 A  Holder mobile 0,5
' 28 050619 1 Lock pin
29 300351 1 Socket screw M8 x 30 mm
: 30 080664 1 Washer @8 mm
31 062353 1 Lockwasher @8 mm
32 100015 1 Hex. nut - M8
33 727721 2 C Nut
34 727722 2 C  Adjusting rod 0,5
35 049637 2 C Washer

Code A: Used on and above serial n° 71530
B: Used on and below serial n° 97162

C: Used on and above serial n° 97163

D: Used on and below serial n° 104385
E: Used on and above serial n°® 104386 1 1

GROUP

SNH 265




28



DRAWBAR GROUP
BARRE D'ATTELAGE

DEICHSEL
TIMONE
TREKBALK
Fig. Order Ref. Qty. Code Description N.B.
1 039159 1 Rope
2 162764 1 Hook
3 130003 1 Cotter pin ®3,2 x 18 mm
4 211351 1 Rod
5 211350 1 Lock plate
6 029833 1 Spring
7 062106 1 Dowel pin @8 x 25 mm
8 380424 1 Hex. nut M20
9 211344 1 Drawbar pivot
10 033778 3 Hairpin cotter
11 212737 1 Hex. cap screw
12 100020 2 Hex. nut M16
13 062354 2 Washer @16 mm
14 211353 2 Bushing :
15 211352 1 Channel
16 521928 1 Drawbar 1,2
17 362573 2 Hex. cap screw M16 x 150 mm
18 120092 2 Hex. cap screw M16 x 70 mm
19 211785 1. Shim
20 211346 1 Hitch For P.T.O. short
562069 1 Hitch 0,4 For P.T.O. long
21 211348 1 Hitch For P.T.O. short
562070 1 Hitch For P.T.O. long
22 062354 2 Lockwasher @16 mm
23 100020 2 Hex. nut M16
24 211764 1 Hitch pin
25 562046 1 Support
26 120106 1 Hex. cap screw M8 x 40 mm
27 062115 | Hex. nut M8

GROUP

12

SNH 265



30




JACK ASSEMBLY

BEQUILLE ASSEMBLEE

DEICHSELSTUTZE

INSIEME SUPPORTO

TREKBALKSTEUN
Fig. Order Ref. Qty. Code Description N.B.
1 522556 1 Handle
2 522549 1 " Jack tube
3 050600 1 Washer
4 522550 1 Screw 0,6
5 522553 1 Inner jack tube
6 522552 1 Pin
7 026538 1 Spring
8 130045 1 Dowel pin
9 100037 1 Hex. lock nut M10
10 522546 1 Jack assy. 0,4
11 120113 1 Hex. cap screw M10 x 50 mm
12 379543 1 Dowel pin 6 x 26 mm
13 081824 1 Dowel pin @516 x 2 1/2
14 128542 1 Collar

GROUP

13

31

SNH 265



32



GUARDS
PROTECTIONS
ABSCHIRMUNGEN
PROTEZIONI
AFSCHERMINGEN

Fig. Order Ref. Qty. Code Description N.B.
1 212181 1 A . Guard
522345 1 B Guard
727499 1 C Guard
727945 1 E Guard
2 062376 30 Machine screw M6 x 15 mm
3 062352 30 Lockwasher @6 mm
4 100014 30 Hex. nut M6
5 337475 4 Hex. nut M12
6 062349 4 Lockwasher Q12 mm
7 300388 4 Hex. cap screw M12 x 25 mm
'8 212210 1 D Corner plate
729004 1 E Corner plate
9 062115 3 Hex. nut M8
10 212221 1 Bracket
11 038527 1 Spring
12 053068 1 Adjusting rod 0,5
13 080756 1 Cotter pin 03,2 x 22 mm
14 212222 1 Hay slop 0,5 ,
15 212213 1 - Plate
16 212395 1 Hinge
521913 1 Hinge
17 212286 1 Knotter guard
18 212294 1 Support
19 212938 2 Clip
20 212280 1 Crank guard 0,5
21 212276 1 A  Lower guard
522342 1 B  Lower guard
22 212274 1 A  Front guard
212275 1 B  Front guard
23 062193 4 Washer @6 mm
24 120099 8 Hex. cap screw M6 x 16 mm
25 212398 1 Support
26 087389 1 Hex. cap screw
27 212399 1 Clip
28 053450 1 Protection
29 100015 3 Hex. nut M8
30 062353 3 Lockwasher ®8 mm
31 080664 3 Washer 08 mm
32 120161 3 Hex. cap screw M8 x 205 mm
33 727942 1 E Right plate inner
34 728807 1 E Bridge
35 728800 1 E  Rear cover
36 264552 2 E Fastener

Code A:Used on & below serial n° 47650
B:Used on & above serial n° 47651
C:Used on & between serial n° 47652 & 104385

D:Used on & below serial n® 104385
E:Used on & above serial n°® 104386

GROUP

14

33

SNH 265



34



GUARDS
PROTECTIONS
ABSCHIRMUNGEN
PROTEZIONI
AFSCHERMINGEN

Fig. Order Ref. Qty. Code . Description

N.B.

37 728569 1 E Fastener clip
211393 2 E Fastenerclip
38 728810 1 E Bracket

12,5 mm
08 mm

Code E: Used on and above serial n° 104386

GROUP

14

35

SNH 265



36



FEEDER GUARDS
‘ TOLERIE D’AMENEUR
ABSCHIRMUNGEN ZUBRINGER

LAMIERE DEL CARELLO ALIMENTATORE
AFSCHERMINGEN INVOERDER

Fig. Order Ref. Qty. Code Description N.B.
1 212214 1 E  Feeder cover Incl. fig. 2
728202 - 1 - F  Feeder cover
2 043290 3 Hinge
3 062376 65 Machine screw M6 x 15 mm
4 062352 54 Lockwasher @6 mm
5 100014 7 Hex. nut M6
. 6 029579 1 E Spring
7 120105 1 E Hex. cap screw M8 x 30 mm
8 100015 20 Hex. nut M8
9 212218° 1 E Pivotrod
10 212204 1 E  Fixing plate
' 728205 1 F Fixing plate
11 062353 15 Lockwasher ' @8 mm
12 120104 7 Hex. cap screw M8 x 20 mm
13 062144 2 Hex. nut M6
14 000025 2 Spring
15 211389 1 Twine clamp o '
16 120102 . 2 Hex. cap screw M6 x 400mm
17 041439 1 Twine bracket ‘
18 535637 2 U-bolt:
19 746342 2 Twine guide
20 322357 4 Tooth lockwasher ®6 mm
21 100014 4 Hex. nut M6
22 087398 5 Cotter pin - O5x 36 mm
23 211495 5 Fastener 0,3 :
24 212192 1 A Feeder bottom
522347 1 B  Feeder bottom
728804 1 F Feeder bottom
25 212190 1 Fastener bracket
‘ 26 120037 = 4 Carriage bolt M8 x 20 mm
27 212195 1 A  Sheet
522349 1 B  Sheet
28 212211 1 Cover plate Right-hand
728811 1 F  Cover plate Middle
29 212194 1 E Side sheet
728809 1 F  Side sheet
) 30 062193 19 Washer 06 mm
31 212217 1 Lever
32 062115 3 Hex. nut M8
33 212197 1 Bracket
34 212212 1 C Bracket
727505 1 D Bracket

Code A:Used on & below serial n° 47650 D:Used on & between serial n° 97163 & 104385
B:Used on & above serial n°® 47651 E:Used on & below serial n°® 104385

GROUP

15

‘ C:Used on & below serial n® 97162 F:Used on & above serial n°® 104386

SNH 265



38



. FEEDER GUARDS )

TOLERIE D'AMENEUR

ABSCHIRMUNGEN ZUBRINGER
LAMIERE DEL CARELLO ALIMENTATORE
AFSCHERMINGEN INVOERDER

Fig. Order Ref. Qty. Code Description N.B.
35 727604 1 E Feeder bracket Rear
728799 1 F  Feeder bracket .
36 727603 1 E  Feeder bracket Front
728798 1 F  Feeder bracket
37 338949 5 Carrige bolt M10 x 256 mm
38 062093 5 Lockwasher Q10 mm
39 100016 5 Hex. nut M10
40 212201 1 E Stop 0,6
728816 1 F Stop
41 212196 1 E Feeder plate front
728806 1 F  Feeder plate front
42 728814 1 F  Guard Right hand

Code E: Used on and below serial n°® 104385
F: Used on and above serial n° 104386

GROUP

15

39

SNH 265



40




SPECIAL GUARDS
PROTECTIONS SPECIALES
SONDERSCHUTZBLECHE
PROTEZIONI SPECIALI

SPECIALE AFSCHERMINGEN

Fig. Order Ref. Qty. Code

Description N.B.

1

-t
CWONOO W

11
12
13
14
15
16
17

18
19
20
21
22
23
24

26

069989
536870
563193
522492
566467
563192
087398
522694
300506
035674
087361
062144
537821
522182

522189

522186
522424
120099
062352
100014
522699
561311
062376
522112

120099

120104
062353
100015
522423
728818
727122
563234

Q) = = NG W = B b owd ()W = b oed d N wh b b oh ek e oed ed —d el od el

OwWw>» Ow>»

ocomo

Flywheel guard
Flywheel guard
Flywheel guard
Bracket plate
Bracket plate
Bracket plate
Cotter pin
Guard

Hex. cap screw
Spring

Washer

Hex. nut

Lock pin
Guard

Guard

Guard

Guard

Hex. cap screw
Lockwasher
Hex. nut
Protection
Protection

Machine screw. -

Protection.
Hex. cap screw
Hex. cap screw
Plain washer
Hex. nut

Plate

Plate

Bracket plate
Clip

0,5

Q6 x 36 mm
M6 x 25 mm

®6 mm
M6

M6 x 16 mm
Qg6 mm
M6

M6 x 16 mm
M8 x 20 mm
Q8 mm
M8

Code A: Used on and below serial n° 78539
B: Used on and above serial n® 78540
C: Used on and above serial n°® 97163

C: Used on and below serial n° 104385 GROUP
E: Used on and above serial n® 104386 1 6

41 SNH 265



42




PLUNGER AND ACCESSORIES
PISTON ET PIECES ACCESSOIRES

PRESSKOLBEN UND ZUBEHOR
PISTONE
PERSWAGEN EN TOEBEHOREN

Fig. Order Ref. Qty. Code " Description N.B.
1 300351 4 Socket head screw M8 x 30 mm
2 062353 15 Washer . ®8 mm
3 100015 15 Hex. nut M8
4 374897 4 Socket head screw M8 x 25 mm
5 212316 1 Guide bracket
6 211743 1 Guide Rear
7 212318 1 Guide Rear
8 212315 1 Guide bracket
9 211740 1 Guide Right-hand

10 212317 1 Guide Front

11 212331 1 A  Plunger

. 5615177 1 B Plunger

12 026376 AR Shim

13 062315 6 Bolt M10 x 35 mm

14 100016 7 Hex. nut M10

15 062199 1 Bolt M10 x 30 mm

16 062184 3 Socket head screw M12 x 35 mm

17 062349 3 Washer D12 mm

18 062158 3 Hex. nut M12

19 212329 2 Knife 0,5

20 212355 3 Shim 1mm

21 212356 3 Shim 0,4 mm

22 043311 AR Shim . 0,4 mm

23 211726 1 Knife bracket :

24 212323 2 Guide

25 100016 6 Hex. nut M10

26 062198 6 Boit M10 x 40 mm

27 080664 6 Washer - 08 mm

28 062197 4 Socket head screw ' M8 x 60 mm

. 29 100097 12 Hex. nut M8

30 062196 8 Socket head screw M8 x 35 mm

31 521000 4 Plunger guide 2,7

32 100015 12 Hex. nut M8

33 062353 12 Lockwasher 8 mm

34 087362 12 Washer 08 mm

35 120039 12 Carriage bolt M8 x 50 mm

36 047558 6 Washer

37 212322 1 Guide Right-hand

38 212320 1 Guide

39 212321 1 Guide Rear right

40 120104 2 Hex. cap screw M8 x 20 mm

41 120161 2 Hex. cap screw M8 x 25 mm

42 212319 1 Guide Front
Code A: Used on and above serial n° 79727 GROUP

‘ B: Used on and below serial n° 79728 1 7
43 SNH 265



44



PLUNGER AND ACCESSORIES
PISTON ET PIECES ACCESSOIRES
PRESSKOLBEN UND ZUBEHOR
PISTONE

PERSWAGEN EN TOEBEHOREN

Fig. Order Ref. Qty. Code Description N.B.

43 062095 1 Washer . 08 mm

44 120103 3 Hex. cap screw M8 x 16 mm

45 555655 AR Shim Thickness: 1,2 mm
555656 AR Shim Thickness: 0,5 mm

GROUP

17

45

SNH 265



46



FEEDER GROUP
CHARIOT D’AMENEUR

ZUBRINGER

ALIMENTATORE

INVOERDER

Used on and belqw serial.n° 104385

Fig. Order Ref. Qty. Code

Description

N.B.

b O =

- OWOoO~N®

—t b

13
14

15
16
17
18
19
20
21

22

23

24
25
26
27
28

065982
026260
045960
212169
727537
100016
062095
120104
062353
556998
087414
321204
130011
083032
054080
521070
727540
054081
054007
522926
054009
522080
054008
062523
522063
—~~727542
' 212174
521105
- 727543
" 088126
. 062377
062378
084969
354720
-962353-
062359
062378
728253
521080
062193
300506
100014

727501

N = .
NN =2 WWADLELESDSBN=SPNLOWONNPNPNONNMNNODPNONNONEDBBNNNOMNNAELECCOORNOG =< b 55HbdbhH

moo

MOoOMOOm®mMO

DUODOWOmM>»OMOOTMOTMOOMO

Feeder guide
Roll

Washer
Washer

Feeder carriage
Feeder carriage
Hex. nut
Washer

Hex. cap screw
Lockwasher
Plate

Grease fitting
Grease fitting
Cotter pin
Dowel pin
Finger holder
Finger holder.
Finger holder
Finger holder
Spring

Spring ’
Bushing
Bushing -
Shaft .
Finger £3§2.3
Finger .
Finger —

‘Finger

Finger
Finger

Set screw
Set screw
Set screw
Hex. nut
Hex. nut
Hex. nut
Set screw
Set screw
Fixing plate
Guide
Washer
Hex. cap screw
Hex. nut

1,0/0,1

1,0

1,0/0,3

0,4/0,2

@20 x @38 x 1,5 mm
Q20 x @38 x 1 mm

M8

"'M8 x 30 mm

o8 mm

@5 x 40 mm
@5 x 15 mm
Rear

Front .

3/8 - 16 NC x 14
M10 x 45 mm
M8 x 35 mm
3/8 - 16 NC
M10

@8 mm

M10 x 45mm
M8 x 35 mm

@6 mm
M6 x 25 mm
M6

Code A: Used on and below serial n°® 97162
B: Used on and above serial n°® 97163
C: Used on and above serial n® 71530

D: Used on and below serial n° 71077
E: Used on and above serial n°® 71078

GROUP

18

SNH 265



48



FEEDER GROUP
CHARIOT D’AMENEUR

Used on and above serial n°® 104386

ZUBRINGER
ALIMENTATORE
INVOERDER
Fig. Order Ref. Qty. Code Description N.B.
1 727917 4 Guide
2 727916 4 Shim
3 300506 8 Hex. cap screw M6 x 25 mm
4 062352 8 Lockwasher @6 mm
5 727947 2 Guide Right-hand
6 727537 1 Feeder carriage 1,0
7 727948 2 Guide Left-hand
8 120037 14 Carriage bolt M8 x 20 mm
9 062095 14 Lockwasher @8 mm
10 100015 14 Hex. nut M8
11 . 556998 1 Plate
12 321204 4 Grease fitting
13- - 062378 4 Hex. cap screw M8 x 3,5 mm
14 085032 2 Dowel pin @5 x 15 mm
15 370016 4 Circlip '
16 . 065391 4 Bearing 1,0/0,1
17 140094 AR Washer
18 - - 727540 4 Finger holder .
19 522926 2 Spring 1,0/0,3
20 - 522080 2 Bushing
21 727918 2 Shaft
22 130011 2 Cotter pin @5 x 40 mm
23 727542 3 . Finger 0,4/0,2
24 727543 1 Finger 0,4/0,2
25 727562 R Guide
26 727515 1 Chain guide
27 727563 1 Bracket
28 - 120191 2 Hex. cap screw M8 x 40 mm
29 062353 4 Lockwasher @8 mm
30 100015 4 Hex. nut M8
31 378243 2 Washer ®8 mm
32 120104 2 Hex. cap screw.. M& x 20 mm

GROUP

19

49

SNH 265



50



FEEDER DRIVE GROUP
COMMANDE D'AMENEUR
ZUBRINGERANTRIEB

COMANDO DEL CARELLO ALIMENTATORE

AANDRIJVING VAN DE INVOERDER

Fig. Order Ref. Qty. Code Description N.B.
1 212228 1 A Hex. cap screw M 10 x 55 mm
2 080702 1 A Washer @10 mm
3 212175 1 A  Fork
4 337475 1 A  Hex. nut M12
) 062349 1 A Lockwasher . Q12 mm
6 378245 1 A  Plain washer 012 mm
7 053454 2 A Spacer
) 8 053550 1 A Idler
9 338263 1 A  Carriage bolt M12 x 65 mm
. 10 053375 1 - Tension rod 3,6
11 053036 2 Bearing.
12 720009 1 Pin ' 06,5 x 40 mm
. 13 053035 1 Bearing
14 054063 17 Spring :
15 120205 4 Hex. cap screw M6 x 70 mm
16 140015 6 Washer @6 mm
17 062390 4 Hex. nut: M6
18 . 054071 1 Tine bar 3,0
19 212177 1 F . Chain ~— 0,6 Incl. fig. 20,21
728819 1 G Chain
20 025804 AR Regular link
21 161741 2 F  Coupler link =
: 025195 2 G Coupler link
22 120120 1 Hex. cap screw M12 x 30 mm
23 - 062349 2 Lockwasher Q12 mm
24 039856 1 Washer
25 033087 1 Washer
26 053330 1 F  Sprocket 0,5
521021 1 G Sprocket
27 043056 4 Flange
‘ 28 038260 2 Collar
29 038261. 2 Bearing 0,8
30 212178 1 Shaft w/ sprocket
31 120037 6 Carriage bolt M8 x 20 mm
32 062353 6 Lockwasher- @8 mm
33 100015 6 Hex. nut M8
34 056162 1 Chain Incl. fig. 35,36,37
35 025805 125 Regular link '
36 025819 1 Offset link
37 025194 1 Coupler link
38 056550 1 Chain fixing
39 728887 2 Bolt and nut
40 162782 1 Plunger fixing 0,5
41 062348 4 Lockwasher Q10 mm
Code A: Used on and below serial n° 97162 E: Used on and below serial n°® 71077 GROUP
B: Used on and below serial n°® 75298 F: Used on and below serial n° 104385
C: Used on and above serial n® 75299 G: Used on and above serial n° 104386
D: Used on and above serial n° 97163 20
‘ 51 SNH 265



&




FEEDER DRIVE GROUP - 5

. COMMANDE D’AMENEUR e
ZUBRINGERANTRIEB s
COMANDO DEL CARELLO ALIMENTATORE R
AANDRIJVING VAN DE INVOERDER

Fig. Order Ref. Qty. Code Description N.B.

42 120111 4 B Hex.cap screw M10x30mm
100016 4 C Hex. nut M10

43 120083 1 Hex. cap screw M12 x 70 mm

44 378245 2 Washer ®12 mm

45 212180 2 E Protection disc

46 013550 1 Idler. . 0,4

. 47 337475 2 Hex. nut M12

48 028122 1 Fork

49 062314 1 Carriage bolt

50 522504 1 D Hex. cap screw

51 727506 1 D  Adjusting piece

52 727513 1 D Spring

‘ 53 727511 1 D Rod

54 727601 1 D Bracket

55 727510 2 D Lever s ‘

56 120197 1 D Carriage bolt M10 x 60 mm

57 378244 2 D Plain washer 010 mm

58 062099 2 D Hex. nut _ M10. .

59 140046 1 D Tooth lockwasher 012 mm

60 053454 2 D Spacer .

61 053550 1 D Idler 0,4 :

62 334682 1 D  Carriage bolt M12 x 50 mm

63 728986 1 D Bracket :

64 728993 1 'D " Guide
729764 1 G Guide

65 729765 1 G Guide

66 374891 2 G Carriage bolt - M6 x 256 mm

67 062352 2 G Washer 06 mm

‘ 68 100014 2 G Hex. nut M6
Code D: Used on and above serial n® 97163 GROUP

E: Used on and below serial n°® 71077 20

' G: Used on and above serial n° 104386
53 SNH 265



54




TWINE FINGER GROUP

DOIGT A FICELLE ET CONNEXIONS
GARNFINGER UND GESTANGE
GRUPPO DITA ALLINEATRICI
TOUWVINGER EN VERBINDINGEN

Fig. Order Ref. Qty. Code

Description

N.B.

-
COWONIOIOLEWN =

WA cd b wd ed —d ok
O WOONOOOELEWN =

052983
088011
011574
012595
285072
062101
084944
080742
084943
000414

058052

727348
062309
028384
080702
140045
062310
029833
080741
087365

Twine finger lever
Hex. cap screw
Spacer

Cam follower
Washer
Lockwasher

Hex. nut

Cotter pin

Hex. nut
Adjusting bloc
Link :
Twine finger

Bolit

Spacer

Washer .
Tooth lockwasher
Hex. nut

Spring

Cotter pin
Washer

0,8

0,4

08

0,5

0,4

M9,5 x 32 mm
10x 12,7 x 13,5 mm

010 mm
@10 mm
M9,5

@3 x 25 mm
5/16" - 18

M10 x 25 mm

10 x 16 x 5,5 mm
@10 mm

@9,5 mm

M9,5

@3 x 30 mm
®16 mm

GROUP

21

55

SNH 265



56



NEEDLE YOKE AND LINKAGE
ETRIER D’AIGUILLES ET CONNEXIONS
NADELTRAGER UND GESTANGE

ARCONE PORTA AGHI

NAALDJUK EN VERBINDINGEN

Fig. Order Ref. Qty. Code Description N.B.
1 211515 1 Needle latch 0,5
2 300423 1 Cotter pin ®6,3x 45 mm
3 000675 1 Washer 0,4
4 211512 1 Spring
5 120122 1 Hex. cap screw M12 x 50 mm
6 337475 2 Hex. nut M12
7 211518 1 Clamp :
8 120111 1 Hex. cap screw M10 x 30 mm
9 062348 1 Lockwasher Q10 mm
10 100016 1 Hex. nut M10
1" 211519 1 Spacer
12 212312 1 A Latch
522353 1 B Latch
13 535637 3 U-bolt
14 140015 6 *  Washer @6 mm
15 100014 6 Hex. nut M6
16 746342 3 - Twine guide
17 212939 1 D Needle guard 0,5
539241 1 C Needle guard
18 100016 4 Hex. nut M10
19 062348 4 Lockwasher @10 mm
20 338949 2 Carriage bolt M10 x 256 mm
21 120110 2 Hex. cap screw M10 x 25 mm
22 211520 1 Link
23 062093 3 Lockwasher @10 mm
24 211537 1 ‘Counter support - Not shown
25 120072 1 Hex. cap screw M10 x 70 mm
26 211521 1 Spacer
27 212307 1 Needle yoke 1,7
28 087414 2 Grease fitting
29 052993 2 Needle 0,7/0,3
30 211506 2 Pivot 1,0/0,3
31 120183 2 Hex. cap screw M12 x 80 mm
32 337475 2 Hex. nut M12
33 062349 2 Lockwasher ?12 mm
34 087174 4 Hex. cap screw 7116 UNC - 1 - 1/4”
35 054156 1 Incl. fig. 40
36 130010 2 Cotter pin @5 x 28 mm
37 040150 1 E Clevis 0,5
561978 « 1 F Clevis
38 084971 1 E Hex. nut
100020 ~ 1 F  Hex. nut
Code A: On and below serial n° 47650  D: On and below serial n® 58740 GROUP

B: On and above serial n° 47651
C: On and above serial n° 58741

E: On and below serial n°® 79727
F: On and above serial n°® 79728

22

SNH 265



58




NEEDLE YOKE AND LINKAGE

ETRIER D’AIGUILLES ET CONNEXIONS
NADELTRAGER UND GESTANGE
ARCONE PORTA AGHI

NAALDJUK EN VERBINDINGEN

Fig. Order Ref. Qty. Code Description N.B.
39 521376 1 E Needle yoke rod 0,5
561979 1 F  Needle yoke rod
40 087414 1 Grease fitting
41 211534 1 Bale counter 0,4
42 522286 1 B Spring
43 062248 1 Cotter pin Q4 x 35 mm
44 062278 4 Machine screw M3 x 15 mm
45 062350 4 Washer 0?3 mm
46 062236 4 Hex. nut M3
47 130004 1 Cotter pin
48 378244 1 Plain washer

Code B: On and above serial n°® 47651 F: On and above serial n° 79728 GRoOUP
E: On and below serial n° 79727 22
59 SNH 265




37 7 ' :
= 13 "% i
| \ i
.‘ =4 '
43

60



KNOTTER GROUP
NOUEUR ASSEMBLE
KNOTER

LEGATORE
KNOPER
Fig. Order Ref. Qty. Code Description N.B.
1 056163 1 Chain Incl. fig. 2,3
2 025809 143 Regular link
3 161741 1 Offset link
4 337475 1 Hex. nut M12
5 062349 1 Lockwasher 012
6 080700 2 Washer @12 mm
7 013550 1 Idler
8 338263 1 Carriage bolt M12 x 70 mm
9 321204 4 Grease fitting . A
10 080754 1 Cotter pin @5 x 40 mm
11 052969 1 ' A Shaft 4,0
561467 1 B  Shaft -
12 000672 - AR Shim Thickness: 0,8 mm -
13 000673 AR Shim Thickness: 1,6 mm
14 046035 1 Plain washer
15 058151 1 Shear bolt hub
16 058118 1 Shear bolt assy.
17 130453 1 Sprocket 0,7 Incl. fig. 18
18 056704 1 Bushing
19 221653 1 C  Clutch hub assy. 1,0 Incl. fig. 20
20 044775 8 Bushing
21 613433 1 Latch
22 080183 1 Machine screw 3/8-16 x 19
23 080680 3 Lockwasher.
24 - 084930 1 Hex. nut 3/8 - 16
25 080361 1 Hex. cap screw 3/8-24 x 19
26 000674 AR Shim _
27 126356 1 Clutch disc & pawl 1,0 Incl. items 28,29,31 and 56
' assy.
28 027907 1 Pin
29 011530 1 Clutch pawl assy. Incl. fig. 31 and 56
30 000018 1 Spring 0,4
31 011528 1 Pin
32 080765 4 Clutch roller
33 120082 1 Hex. cap screw M12 x 60 mm
34 052887 1 Support assy . Incl. fig. 20
35 237195 1 E Cam 1,2
36 080780 1 Woodruff key
37 238447 2 A  Knotter frame assy 2,0 For details see group 24
566738 2 B  Knotter frame assy 2,0 For details see group 24
723890 2 G Knotter frame assy 2,0 For details see group 24

Code A: Used on and below serial n°® 78539 GROUP
B: Used on and above serial n° 78540 and...
G: Used on and below serial n° ..... 23
61 SNH 265



62



e

KNOTTER GROUP
NOUEUR ASSEMBLE

KNOTER
LEGATORE
KNOPER
Fig. Order Ref. Qty. Code Description . N.B.
38 011589 2 H Cam gear 1.210,4
553165 2. G Camgear

39 212314 1 Support : Incl. fig. 20
40 037946 1 Disc 04
41 080353 2 Hex. cap screw 5/16 - 18 x 12,7
42 062353 2 Washer
43 037798 1 Knotter arm 0,5
44 120084 1 Hex. cap screw M12 x 80 mm
45 080702 1 Washer

- 46 029046 AR Washer
47 028409 1 Washer

‘ 48 087285 1 Hex. cap screw

49 120056 2 Hex. cap screw X
50 028406 1 Brake shoe right 0,4
51 028407 1 Brake shoe left o
52 028396 2 Spring
53 062144 2 Hex. nut
54 028386 2 Lever pin
55 084969 4 ‘Hex. nut
56 011529 1 Clutch roller 0,2
57 370539 2 Hair pin cotter
58 378244 2 Plain washer
59 358885 2. Pivot pin 10 x 25

Code G: Used on and below serial n° GROUP
H: Used on and above serial n° 23

‘ 63 SNH 265




64



KNOTTER FRAME ASSEMBLY
BATI DE NOUEUR ASSEMBLE

KNOTERBOCK
TELAIO DI LEGATORE
KNOPERBOK
Fig. Order Ref. Qty. Code Description N.B.
1 238447 1 A Knotter frame assy. 1,2/0,6 Incl. fig. 2 through 25
576738 1 B  Knotter frame assy. Incl. fig. 2 through 36
723890 1 E  Knotter frame assy. Incl. fig. 2 through 39
2 011108 1 F  Knotter worm pinion 0.5/0.2
553013 1 E  Knotter worm pinion —
3 080837 3 Drive-lock pin
4 011824 1 F  Knotter worm assy. 0,4 .
552964 1 E Knotter worm assy. - +'Incl..fig. : 22 and 23
5 323713 3 F  Grease fitting
380431 2 E Grease fitting
6 321204 . 3 F  Grease fitting
380429 4 E Grease fitting
7 121575 1. C Knotter'frame 2,0/0,7
576969 1 ‘D . Knotterframe :
565402 1 E ~ Knotter frame .
8 011102 1 Cam 0,4/0,2-
9 039170 1 F  Adjusting screw
536876 1 E  Adjusting screw -
10 011104 1 Spring
11 087463 1 Adjusting nut 5/16 - 18
12 011106 1 Pin :
13 011109 1 “Knotter tension spring  0,3/0,1
14 080328 1 F  Hex..cap screw 3/18 x 3/4
120109 1 E  Hex. cap screw M10 x 20 mm
15 011840 1 Twine disc pinion 0,5/0,2
16 011831 1 A Twine disc assy. 0,5/0,5
064564 1 B Twine disc assy.
564194 1 E  Twine disc assy.
17 095644 1 F  Holder kit -+ Incl. fig. 18 and 19
18 067004 1 F  Twine holder 1,0/0,2
564186 1 E Twine holder
19 067006 1 F  Twine holder pin
‘ 062106 1 E  Twine holder pin
20 039224 2 Disc cleaner
21 011117 2 Shim ' 1/16”
22 011158 1 Shim 1/32”
23 N.S. 1 Knotter worm 0,4/0,3
24 084950 1 F  Hex. nut 3/8 - 24 NF
100017 1 E  Hex.nut M10
- 25 011121 1 F  Knotter. bill hook 0,5/0,2
pinion
553011 1 E  Knotter bill hook
pinion

Code A: Used on and below serial n® 97162 D:Used on and between serial n° 90235 and..GRQUP
B: Used on and between serial n° 78540 E: Used on and above serial n°...

24

C: Used on and between serial n° 90234 F: Used on and below serial n°...

65

SNH 265



66



KNOTTER FRAME ASSEMBLY
BATI DE NOUEUR ASSEMBLE

KNOTERBOCK
TELAIO DI LEGATORE
KNOPERBOK
Fig. Order Ref. Qty. Code Description N.B.
26 399911 1 E Shim 0,6 mm
011158 1 F  Shim 0,8 mm
27 744877 1 Bill hook 0.5/0.2 Standard
717011 1 Bill hook 0.5/0.2 Option - heavy duty twine incl. fig. 30
28 381670 1 Button headscrew
29 179141 1 Washer )
30 726919 1 Tongue 0,4 For option only - heavy duty twine
31 603728 1 F  Knife arm assy 0,7/0,3 Incl. fig. 32,33,34
723889 1 E  Knife arm assy Incl. fig. 28, 29,32,33,34
32 224922 1 Blade Smooth .
722423 1 Blade Under serrated
33 080507 2 " Rivet:
34 000146 1 Roller 0,7/0,3
35 080741 1° F  Cotter pin - @3 x30mm
130004 1. . E Cotter pin ~ ®3,2x 25 mm
36 195903 AR:. Shim Thickness: 0,63 mm
187426 AR Thickness: 0,38 mm

Shim

Code F: Used on and above serial n°... GROUP
F: Used on and below serial n° 24
67 SNH 265



68



PIGNON METREUR ET LEVIER DE DECLENCHEMENT
MESSRAD UND AUSLOSEARM

PIGNONE MISURATORE

MEETWIEL EN AFSLAGARM

‘ METERING WHEEL AND TRIP ARM

Fig. Order Ref. Qty. Code Description N.B.
1 080741 2 Cotter pin 03,2 x 25 mm
2 062249 3 Plain washer - @16 mm
3 044806 2 Bearing bush
4 211787 2 Bracket
5 080702 1 Plain washer @10 mm
6 062093 5 Tooth lockwasher @10 mm

) 7 100016 4 Hex. nut M10 mm
8 338949 2 Carriage bolt M10 x 25 mm
9 727978 1 Metering wheel 0,4 C

10. 211587 1 Angle

11 130048 1 Dowel pin @6 x 60 mm

12 211588 1 Latch:

‘ 13 039725 2 Cup

14 727964 1 Friction disc

15 100016 1 Hex. nut

16 161362 1 Trip arm 0,4

17 062096 1 Dowel pin @6 x 25 mm

18 036807 1 Trip arm stop )

19 080979 1 Square head bolt M7,9 x 25,4 mm

20 036800 1 A  Cam roller bearing 0,4

040714 1 B Cam roller bearing
21 011555 1 A  Spacer
522476 1 B Spacer .

22 080702 1 Washer 010 mm

23 062348 1 Lockwasher @10 mm

24 088369 1. Ecrou frein 3/8 24 UNF 2

25 723891 1 Knotter trip W/A 0,7 :

26 120105 1 Hex. cap screw M8 x 30 mm

27 166244 1 Stop '

‘ 28 062115 1 Lock nut M8 mm

29 042427 1 Spring :

30 100015 2 Hex. nut M8

31 120105 1 Hex. cap screw M8 x 30 mm

32 522693 1 Angle

33 048055 2 Special washer

34 120205 1 Hex. cap screw M6 x 70 mm

35 100014 1 Hex. nut ‘M6

Code A: Used on and below serial n°® 54095 GROUP
B: Used on and above serial n° 54096 25
‘ 69 SNH 265



70



AXLE

‘ ESSIEU
ACHSE

ASSE
AS
Fig. Order Ref. Qty. Code Description N.B.
1 161842 1 Wheel disc . 1,0 Right-hand - 4 J 15.4.0
161699 1 Wheel disc : 1,0 Left-hand - 4.25 x 12
161698 1 Wheel disc 1,0 Right-hand - 7 x 12
2 039550 1 Tyre Right-hand - 5.00 x 15
161692 1 Tyre Left-hand - 7 x 12 - SR - 4 ply
161694 1 Tyre . Right-hand - 8.50 x 12 - SR - 6 ply
3 039551 1 Inner tube Right-hand - 5.00 x 15
161693 1 Inner tube . Left-hand - 7 x 12
161695 1 Inner tube Right-hand - 8.50 x 12
. 4 161697 8 Wheel bolt '
5 026808 2 Cap _
6 130008 2 Cotter pin . D4 x 32 mm
‘ 7 084996 2 Hex. castle nut . '
8 378247 2 Washer ' ®20 mm
9 161713 2 Bearing . ‘
10 162743 2 Wheel hub 1,2
11 161715 2 Bearing
12 162741 2 Oil seal
13 162725 2 Spindle weld assy.
14 120083 2 Hex. head cap screw . M12 x 70 mm
15 062349 6 Lockwasher ®12 mm
16 337475 6 Regular hex. nut Mi12
17 120110 2 Hex. head cap screw ' M10 x 25 mm
18 062348 2 Lockwasher @10 mm
19 100016 2 Regular hex. nut M10
20 212306 1 A Brace
522358 1 B Brace
21 120044 1 Carriage bolit M12 x 30 mm
22 212300 1 Axle w/a 4,0
4 Hex. head cap screw M12 x 30 mm

‘ 23 120120

Code A: Used on and below serial n°® 47650 GROUP
B: Used on and above serial n° 47651 26

‘ 71 SNH 265







REAR HITCH AND BALE CHUTE

ATTELAGE ARRIERE ET TREMPLIN DE CHARGEMENT

HINTERE ANHANGUNG UND BALLENRUTSCHE
AGGANCIAMENTO POSTERIORE E CORICABALLE

ACHTERSTE AANKOPPELING EN PAKKENGLIJBAAN

Fig. Order Ref. Qty. Code Description N.B.
1 026364 2 Chain
2 062099 6 Lock nut M10
3 080702 6 Washer 010 mm
4 338949 2 Carriage bolt M10 x 256 mm
5 052925 1 Bale loader chute
6 120109 4 Hex. head cap screw M10 x 20 mm
7 161358 1 " Wagon hitch tongue
8 028267 1 "Dowel pin
9 037851 1 Hair pin cotter
10 212224 1 Wagon hitch tube
1" 521715 2 Reinforcement _
12 120044 4 Carriage boit M12 x 30 mm
13 062349 4 Lockwasher ®12 mm
14 337475 4 M12

Regular hex. nut

GROUP

27

73

SNH 265



74



PICK-UP BASE GROUP — RIGHT-HAND
CHASSIS RAMASSEUR — COTE DROIT
AUFSAMMLERGESTELL — RECHTE SEITE
RACCOGLITORE TELAIO — DESTRO
OPRAPER KADER — RECHTER ZIJDE

Fig. Order Ref. Qty. Code

Description

N.B.

H W =

O oOoO~NOO”O,

11
12
13
14
15

16
17

18
19
20
21

22
23
24
25
26
27
28

120110
062348
100016
212370
212371
211571
038635
212365
120070
211558
522293
522295
062376

062193

100014
120111
211555
211978
140045
212357
522355
539907
120120
062349
337475
212359
539888
087507
211567
211568
040662
062352
522504
124150

_A-lAbM\l(\o‘-A—LMMM_I-Ld—t—&—&—&@'\)@_&_‘—l—h—h—&“—h—lm&-‘

-t

H

- I

OW>» I ITI

momw >

Mmoo

Hex. head cap screw
Lockwasher

Regular hex. nut
Rod '
Adjusting rod

Spring

Eye bolt

Bracket

Hex. head cap screw
Side plate

Side plate

Deflection plate
Carriage bolt
Washer

Regular hex. nut
Hex. head cap screw
Latch

Pivot bracket
Lockwasher

Support

Support

Support

Hex. head cap screw
Lockwasher

Regular hex. nut
Frame

Frame

Self-tapping screw
Pick-up guard
Pick-up guard

Clamp

Lockwasher

Special screw
Washer

0,4

0,5

6,0

0,4/0,1

M10 x 25 mm
@10 mm
M10

M10 x 60 mm

M6 x 15 mm
06 mm

M6

M10 x 30 mm

@10 mm

M12 x 30 mm
Q12 mm
M12

1/4 x 40 - 16

®6 mm

Code A: Used on and below serial n° 47650 F: Used on and above serial n° 97163 GROUP
B: Used on and above serial n° 47651 G: Used on and below serial n° 97162
C: Between serial n° 47401 and 104385 H: Used on and below serial n° 104385
D: Used on and below serial n° 68186 | : Used on and above serial n° 104386 28
E: Used on and above serial n° 68187
75 SNH 265



76




PICK-UP BASE GROUP — LEFT-HAND
CHASSIS DE RAMASSEUR — COTE GAUCHE
AUFSAMMLERGESTELL — LINKE SEITE
RACCOGLITORE TELAIO — SINISTRO
OPRAPER KADER — LINKER ZIJDE

Fig. Order Ref. Qty. Code Description N.B.
1 212359 1 A  Frame 6,0
539888 1 B Frame '
2 120109 4 Hex. head cap screw M10 x 20 mm
3 062348 4 Lockwasher @10 mm
4 100016 4 Regular hex. nut M10
5 212369 1 Adjusting rod 0,5
6 211570 1 Spacer bushing
7 211555 1 C Latch
211977 1 D Pivot bracket
539884 1 E Pivot bracket
8 120111 1 Hex. head cap screw M10 x 30 mm
9 140045 1 Lockwasher @10 mm
10 100016 1 Regular hex. nut M10
11 211561 1 Side plate 2,5
12 522179 1 F -Guard
13 087507 3 Self-tapping screw 1/4 x 20 - 16
14 130010 1 Cotter pin @5 x 36 mm
15 NS 1 Bearing
16 NS 1 Bearing
17 053061 2 Washer
18 053063 1 Pick-up wheel 0,4
19 212375 1 Spacer
20 212372 1 Support 0,5
21 062354 2 Lockwasher @16 mm
22 374888 2 Hex. head cap screw M16 x 25 mm

Code A: Used on and below serial n° 97162 D: Used on and above serial n° 68187 GROUP
B: Used on and above serial n° 97163  E: Used on and above serial n°® 97163 29
C: Used on and below serial n° 68186 F: Used on and above serial n° 45151
77 SNH 265



78




WINDGUARD AND SPECIAL GUARDS

PARE—VENT ET PROTECTIONS SPECIALES
NIEDERHALTER UND SONDERSCHUTTZBLECHE
COMPENSATORE D’ANDONA E PROTEZIONE SPECIALI
WINDSCHERM EN SPECIALE AFSCHERMPLATEN

Fig. Order Ref. Qty. Code Description N.B.
1 161246 2 Bracket

2 120109 4 Hex. head cap screw M10x20mm
3 062348 4 Lockwasher ®10mm
4 100016 4 Reguiar hec. nt M 10

5 028285 1 Sring _

6 212386 1 Wind guard 0,5

522368 1 Wind guard

7 087041 2 Cotter pin @63x45mm
8 730230 1 Guard Export

9 730232 1 Support Export
10 730233 1 Export

Guard

Code A: Used on and below seriain® 47650 GROUP
B: Used on and above serial n°® 47651 30
79 SNH 265



80



PICK—UP REEL GROUP

RABATTEUR
HASPEL
ASPO
HASPEL
Fig. Order Ref. Qty. Code Description N.B.
1 043056 4 Flange 0,5LH
2 162836 2 Bearing 3,0RH
3 162843 2 Collar _
4 120104 3 Hex. head cap screw M8 x 20 mm
5 322358 6 Lockwasher ?8 mm
6 211563 2 Reel disc 3,6 Incl. fig. 7
7 037752 8 Bushing
8 522200 1 A Anti-wrap guard
9 212367 4 " Finger pipe 1,4/1,0
10 062334 3 Key
11 212366 1 Shaft 3,0
12 350459 36 Carriage bolt M10 x 50 mm
13 062099 36 Lock nut M10
14 162660 . 36 Tine guide
15 161367 36 Tine 0,4/1,0
16 080737 11 Cotter pin @5 x 40 mm
17 025069 1 Special washer
18 000673 16 Special washer
19 088369 4 Lock nut 3/8 - 24 UNF 2
20 040714 4 Cam roller bearing 0,5/0,2
21 366046 1 Carriage bolt M8 x 80 mm
22 100015 3 Regular hex. nut M8
23 120061 2 Hex. head cap screw M8 x 60 mm
24 120072 1 Hex. head cap screw M10 x 70 mm
25 522016 1 Pick-up cam 2,4
26 062348 1 Lock nut ’ @10 mm
27 100016 3 Regular hex. nut :

Code A: Used on and above serial n° 45151

GROUP

31

81

SNH 265



18
1o 18
F
O
/S 33
° @‘/12 o
B~ 4 B4/ 12
AV NS
9_ @‘
20 _ ‘

82



PICK—UP DRIVE GROUP

. COMMANDE DU RAMASSEUR
AUFSAMMLERANTRIEB
RACCOGLITORE E SISTEMA DI COMMANDO
AANDRIJVING OPRAPER

Fig. Order Ref. Qty. Code Description N.B.
1 062312 2 Special screw M10 x 25 mm
2 100016 4 Regular hex. nut M10
3 211907 2 Yoke 1,0
4 211908 2 Journal bearing assy
5 211909 8 Circlip
6 300874 2 Roll pin @8 x 60 mm
7 727123 1 Yoke
8 212378 1 Lemon profile, inner
9 212379 1 Lemon protfile, outer
10 522181 1 A Anti-wrap guard 0,5
11 727124 1 Yoke 1,0
12 043056 4 Flange
‘ 13 162836 2 Bearing - 0,7
14 162843 2 Collar
15 120037 6 Carriage bolt M8 x 20 mm
16 322358 6 Lockwasher ° ®8 mm
17 100015 . 6 Regular hex. nut M8
18 080739 2 Cotter pin @5 x 28 mm
19 211576 1 Shaft
20 211573 1 Bracket
21 062334 2 Key
122 211789 1 B  Shaft 1,0
23 062420 1. B Setscrew M10 x 35 mm
24 212385 1 C Belt
522357 1 D Belt .
25 211577 1 B Sheave 0,5 Incl. fig. 26
562221 1 E Sheave
26 161393 1 B Bushing
27 214686 2 B  Dowel pin
28 029840 2 B  Spring
. 29 211530 1 B Hub , Incl. fig. 30
30 084990 2 B  Grease fitting
31 211571 1 Spring
32 212371 1 F Eye bolt
053167 1 G Eye bolt
33 062306 2 Set screw M6 x 6 mm
Code A: Used on and above serial n® 45151 E: Used on and above serial n° 97239 GROUP
B: Used on and below serial n® 97238 F: Used on and below serial n® 104385
C: Used on and below serial n® 47650 G: Used on and above serial n° 104386 32

D: Used on and above serial n° 47651
‘ ‘ 83 SNH 265



84




MANUAL PICK—UP LIFT

RELEVAGE MANUEL DU RAMASSEUR

HANDAUSHEBUNG FUR PICK—UP

DISPOSITIVO MANUALE DI SOLLEVAMENTO RACCOGLITORE
HANDBEDIENDE HEFINRICHTING VOOR PICK—UP :

Fig. Order Ref. Qty. Code. Description N.B.
1 728640 1 Bracket - Use on earlier model balers only
2 728639 1 " Link ¢ o
3 728757 1 " Support’

4 100037 2 Lock nut M10

5 050273 1 "Rope

6 564127 1 Plate

7 370002 1 Retaining ring

8 100015 6 . Regular hex. nut M8

9 062353 6 Lockwasher 8 mm

10 378243 3 Plain washer . @8 mm -

11 120038 2 . Carriage bolt M8 x 30 mm

12 120058 3 - Hex. head cap screw M8 x 30 mm

13 727058 1 " Spacer . _ o

14 308761 1" Carriage bolt =~ M8 x 25 mm

15  —i00WeP 1’ Guard 130643 _ S

16 1201100 1 " Hex. head cap screw M10 x 25 mm

17 543636 2 Flat spring ' -

18 564189 2 Pawl - _

19 370024 2 _Retaining ring -

20 564204, 1 Ratchet

21 543644 1 - Flat spring

22 564199 1 Lever B

23 085032 4 Roll pin @5 x 16 mm

24 543631 1 ‘Cable assy ) C

25 120111 1 Hex. head cap screw M10 x 30 mm

26 058225 1 ‘Washer .

27 300865 2 ~ Roll pin_ ®3 x 20 mm

GROUP

33

85

SNH 265



INDEX

Part No. Group Fig. s L Part No. Group Fig.: o
Numéro Groupe Rep. Description Numéro Groupe Rep. Desc.nptlon
000018 23 30 Ressort 028386 23 54 Goupille - -
000025 15 14 Ressort 028396 23 52 Ressort
000146 . 24 34 Galet 028406 23 50 Frein

000414 21 10 Tenon 028407 23 51 Frein

000672 23 12 Rondelle 028409 23 47 Rondelle
000673 23 13 Rondelle 028581 9 11 Rondelle
000674 23 26 Rondelle 028691 9 "10 Rondelle
000675 22 3 Rondelle 029046 23 46 Rondelle
011102 24 8 Came 029579 15 " 6 Ressort

011104 24 10 Ressort 029684 - 9 15 Rondelle -
011106 24 12 Boulon 029735 9 16 Vis -
011108 24 2 Pignon - 029813 10 7 Disque

011109 24 13 Ressort- 029814 10 . 8 Disque

011117 24 21 Rondelle 029815 = 10 -9 Disque

011121 24 25 Pignon 029833 11 23 Ressort

011158 24 26 Rondelle 029840 8 5 Ressort
*011528 23 31 Goupille de cliquet 029860 . 8 6 Axe
*011529 23 56 Galet 029870 9 14 Bague

011530 23 29 Cliquet 032084 10 10 Roulement
011555 25 21 Coussinet 032170 8 11 Flasque

011574 21 3 Bague 033087 20 25 Rondelle
011589 23 38 Engrenage 033778 12 ' 10 Goupille
011824 24 4 Axe 034245 8 - 10 Plateau

011831 24 16 Disque 034246 8 1 Embrayage:
011840 24 15 Pignon 034942 ) 36 Rondelle -- :-
012595 21 4 Douille 035674 16 .~6 Ressort

012698 11 16 Chaine 036800 25. - 20 Lame , ;.
013550 20 46 Galet 036807 25 18 Blocage
013935 11 3 Ressort . 036991 10. 34 Flasque

025069 31 17 Rondelle 037218 9 - 35 Moyeu

025194 20 37 Maillon 037436 10 . 26 Roulement
025195 20 21 Attache 037705 10 5 Joint

025804 20 20 Attache 037707 10 20 Joint

025805 20 35 Maillon 037731 9 31 Coussinet
025809 23 2 Maillon 037733 10 41  Roulement
025819 20 36 Attache 037734 10 23 Roulement
025833 11 2 Cuvette 037752 31 7 Palier

026260 18 3 Rondelle 037766 10 25 Carter

026364 27 1 Chaine 037776 9 24 Rondelle
026376 17 12 Rondelle 037777 9 34 Douille

026538 13 7 Ressort 037783 10 6 Flasque

026808 26 5 Chapeau 037785 10 18 Couvercle
027907 23 28 Butée 037798 23 43 Bras

028122 20 48 Support 037851 27 9 Goupille
028211 8 7 Disque 037946 23 40 Disque

028212 8 21 Disque 038030 10 30 Disque

028267 27 8 Cheville 038031 10 31 Disque

028280 3 18 Bague 038032 10 32 Disque

028285 30 5 Ressort 038033 10 33 Disque

028384 21 14 Rondelle 038034 10 37 Disque

GROUP
86 SNH 265



INDEX

Part No. Group Fig. - Part No. Group  Fig. -
Numéro Groupe Rep. Description Numéro Groupe Rep. Description
038035 10 38 Disque .1 053097 11 1 Levier
038036 10 39 Disque .1 053141 3 19 Machoire
038037 10 40 Disque 053157 3 7 Jonc
038260 20 28 Collier 053158 3 8 Graisseur
038261 20 ~ 29 " Roulement 053167 32 32 Tige de réglage
038527 14 11~ Ressort 053330 20 26 Pignon
038635 28 6 Vis a oeil 053375 20 10 Tube
039159 12 1 Corde .1 053412 4 5 '~ Machoire
039170 24 9 Vis 053413 4 9 Verrou
039224 24 20 Disque 053414 4 8 . Ressort
039550 26 2 . Pneu 053415 4 7 Capsule
039551 26 3" Chambre a air 053416 4 6 Goupille
039725 25 13 Rondelle 053417 6 18 Machoire
039818 10 15 Bouchon 1053418 4 15 Arbre -
039856 20 24 Entretoise 053420 6 4 Roulement
040150 22 37 Tendeur 053425 5 19 Arbre
*040352 2 5 Décaique | 053426 6 ~ 22 Machoire
040662 28 25 Fixation _ 053427 6 19 Goupille
040714 25 20 Roulement 053429 6 12 Machoire
041439 15 17 Guide 053450 14 28 Protecteur
042427 25 29 . Ressort 053454 20 7. Entretoise
043056 20 27 Collerette 053543 9 27 Rondelle
043290 15 2 Charniére 053550 20 8 Pignon
043311 17 22 Cale 054007 18 16 Ressort
044775 23 20 'Bague 054008 18 18 Axe
044806 25 3 ° Roulement 054009 18 17  Tube
045152 9 41 Roulement 054063 20 14 Ressort
045570 9 42 Coussinet 054071 20 18 Tube
045572 9 40 Bague 054080 18 14 Support
045960 18 4 Rondelle 054081 18 15 Support
046035 23 14 Rondelle 054156 22 35 Axe complet
047124 9 12 Palier - 1 054161 9 30 Volant
047216 3 - 17 Roulement 054169 9 29 Boite
047558 17 36 Tampon 054302 11 19 Arrét
048055 8 14  Rondelle 056162 1 3 Chaine
049637 11 35 Rondelle 056163 1 1 'Chaine
*050273 33 5 Corde 056541 10 13 Moyeu
050600 13 3 Rondelle 056550 20 38 "Connexion
050619 11 28 Verrou 056701 9 21 Poulie
052887 23 34 Support 056704 23 18 Bague
052894 9 9 Axe 056818 10 42 Couvercle
052925 27 5 Tremplin 058052 21 11 Tige
052969 23 11 Arbre 058118 23 16 Boulon
052983 21 1 Levier 058151 23 15 Moyeu
052993 22 29 Aiguille 058153 10 22 Rondelle
053035 20 13 Palier *058225 33 26 Rondelle
053036 20 11 Palier 058775 9 28 Rondelle
053061 29 17 Rondelle 062093 11 5 Rondelle
053063 29 18 Roue 062095 17 43 Rondelle
053068 14 12 Connexion 062096 25 17 Goupille
GROUP
87 SNH 265



INDEX.
Part No. Group  Fig. . " JPart No. Group Fig. e
Numéro Groupe Rep. Description Numéro Groupe Rep. Descnpt_lon
062099 1 15 Ecrou 080664 1 30 . Rondelle
062101 21 "6° Rondelle -] 080680 10 ~ 4 Rondelle
062106 12 -7 Goupille 080700 23 . 6 Rondelle
062115 12 - ' 27 - Ecrou 080702 8 3 Rondelle
062118 11~ 11" Ecrou '} 080709 10° .43 Bouchon
062144, 15 13  Ecrou 080734 9 8 . Goupille
062158 17 18 Ecrou joso73z 31 .16 Goupille
062184 17 16 " Vis 1 080739 32 18 .Goupille
062193 14 23 Rondelle 1080741 21 29 ' Axe
062196 17’30 Vis "1 080742 21 8 . Goupille
062197 17 28 Vis 080754 23 10 . Goupille
062198 17 26 Vis '] 080756 14 13 Axe,
062199 17 15 Vis, 11 080765 23 ‘32 Clavette
062236 22 46 'Ecrou .| 080780 23 .36 Clayette
062248 22 43 Goupille fendue . ] 080788 10 24 ' Bague
062249 11 .26 Rondelle )} 080837 24 3 Goupille ‘
062278 22 44 \Vis § 080979 25 19 Vis
062306 32 33 " Vis de blocage . 1081824 13 713  Goupille
062309 21 - 13 _Vis . 1081844 10 45 Goupille .
062310 21 - 17 Ecrou © 4081849 10 . 44 .Goupille :
062312 32 7 . 1 Vis 083032 18 13 Goupille
062314 20 ‘49  Vis, '] 084294 9 38 Rondelle
062315 17 13 - 'Vis, 4 084870 8 16 Vis ;
062334 31 10 Clavette ]084930 23 24. -Ecrou .
062348 9 22 'Vis’ '] 084943 21 9 'Ecrou )
062349 9 18 . Vis :] 084944 21 .7 Ecrou
062350 22 45° Rondelle 084950 24 24 Ecrou
062352 14 3 Rondelle 084969 18 22 Ecrou
062353 10 - 17 ' Rondelle . Jo8a971 22 38 Ecrou
062354 9 25 'Vis ] 084990 3 20 _Graisseur
062359 18’ 23 Vis 084996 26 7 _Ecrou
062376 14 -2 Vis. 085008 8 13 Rondelle grower
062377 18 21 . Vis” | 085032 19 14~ Goupille
062378 18 21 Vis 087000 10 . 16 .Vis
062390 20 17 "Ecrou 087041 9 45 Goupille ‘
062420 32 ~ 23" Vis 087174 22 34 Vis’
062523 18 19 Fourche . 087285 23 48 Vis
064564 24 16 _Disque " ] 087361 16 ~ 7 Rondelle
065391 19 16 Roulement . '] 087362 17 . 34 Rondelle
065982 18 _ 2 Galet | 087365 21 30 Rondelle
067004 24 18 Porte-ficelle 087389 9 37 Vis
067006 24 19 Axe o 087398 15 22 Goupille
069989 16 1. Protecteur de volant 087414 9 .13  Graisseur
080183 23 22 Vis atéte carrée 087463 24 11 Ecrou
080328 24 14 .. Vis A téte hexagonale ' 087503 9 46 Vis
080353 23 41 Vis a téte hexagonale 087507 28 22 Vis'
080361 23 .25 Vis a téte hexagonale 087670 10 11 Boulon
080365 9 39 Vis a téte hexagonale 088011 10 3 Boulon
080438 9 49 Ecrou 088062 9 26 . Vis
080507 24 33 Rivet 088126 18 21 Vis

GROUP
88 SNH 265 .



. INDEX
Part No. Group  Fig. s Part No. Group  Fig. .
Numéro Groupe Rep. Description Numéro Groupe Rep. - Description
088206 8 12. Boulon 130010 22 36 Goupille
088369 25 24 Ecrou 130011 18 12 Goupille
095644 24 -17  Guide .} 130045 13 8 Goupille
100014 14 ‘4  Ecrou 130048 25 - 11 Cheville
100015 11 32 Ecrou 130051 3 10 Cheville
100016 8 26 - Ecrou 130053 4 14 . Goupille élastiqut
100017 24 24 Ecrou 130453 23 17 Pignon :
100020 12 - 12 Ecrou - | 140015 20 16 Rondelle *
100037 13 " 9 Ecrou 140045 8 17 Rondelle
100097 17 29 Ecrou ] 140046 20 59 Rondelle
120037 15 26 Vis 1 140094 19 17 Rondelle
*120038 33 11 Boulon 1143630 2 9 Décalque
120039 17 '35 - Vis - 143638 2 2 Décalque
120044 26 21 Vis 1161246 30 1  Support
120056 23 © 49 Vis 1161358 27 7 Tube
*120058 33 - 12 " Vis 161362 25 " 16  Levier
120061 31 - 23 Vis | 161367 31 15 Doigt
120070 28 8 -Vis 1161393 32 26 Bague
120072 22 25 Vis 161468 6 1 PT.O.
120075 8 15 'Vis 161495 6 © 2 Bol
120079 9 ‘19 - Vis 161496 6 3, Bague
120082 23 33 Vis 1161497 6 5 Bague
120083 20 43 Vis 161498 6 6 Veérrou*
120084 23 44 - Vis 1161499 6 © 7 Carter
120092 12 18 Vis 161500 6 8 Tube
120099 14 24 Vis 4161501 6 9 Tube
120102 15 16 Vis® 161502 6 10 Carter _
120103 17 44 Vis 161508 3 ‘15 " Chainette
120104 15 12 Vis ] 161692 26 2 Pneu
120105 15 "7 Vis 161693 26 3 Chambre
120106 12 26 Vis 161694 26 "2 Pneu
120109 11 18 Vis 161695 26 3 Chambre
120110 8 28 \Vis ] 161697 26 4 Vis
120111 20 42" Vis- ¥161698 26 1 Jante
120113 13 11 Vis 161699 26 1 Jante
120120 9 © 46 Vis 161713 26 9 Roulement
120122 22 5 Vis 161715 26 ~ 11 Roulement
120161 14 32 Boulon 161741 20 21 Mailion .
120183 22 31 Boulon 161842 26 1 Jante
120191 19 28 Boulon 162660 31 14 Plaque
120197 20 56 Vis a collet carré 162725 26 i3 Arbre
120205 20 15 Vis ' 162741 26 12 Arbre
121575 24 7 Bati 162743 26 10 Moyeu
124150 28 28 Rondelle 162764 12 2 Crochet
126356 23 27 Disque d’embrayage 162782 20 40 Bras
128542 13 14 Collier 162836 31 2 Roulement
130003 12 3 Goupille 162843 31 3 Collier
130004 22 47 Goupille *163154 2 6 Décalque
130007 11 25 Goupille 166244 25 27 Butée
130008 26 6 Cheville 179141 24 29 Rondelle
GROUP
89 SNH 265



INDEX

Part No. Group  Fig. - Part No. Group Fig. intion
Numéro Groupe Rep. Description Numéro Groupe Rep. Descriptio

181991 10 29 Joint 211764 12 24 Axe

187426 24 36 Cale 211785 12 19 Entretoise
*195903~ 24 36 Cale 211787 25 4 Support
*211075\ 2 5 Décalque 211789 32 22 Arbre
*211082 o 2 6 Décalque 211815 9 43 Manivelle
*211086w 2 5 Décalque 211816 9 44 Axe
*211093. 2 1 Décalque 211824 9 33 Boulons
*211096% 2 6 Décalque 211907 32 3 Machoire
*211304~ 2 5 Décalque 211908 32 4 Croisillon
211311« 2 1 Décalque 211909 32 5 Circlips
*211314 ~ 2 6 Décalque 211977 29 7 Verrou
*211321- 2 1 Décalque 211978 28 15 Verrou

211344 12 9 Pivot 212010 3 19 Machoire

211346 12 20 Chape 212169 18 5 Chariot

211348 12 21 Chape 212174 18 20 Fourche

211350 12 5 Verrou 212175 20 3 Tendeur

211351 12 4 Tige 212177 1 4 Chaine

211352 12 15 Guide 212178 20 30 Pignon

211353 12 14 Entretoise 212180 20 45 ' Protecteur
211389 15 15 Ficelle 212181 14 1 Flanc

211393 14 37 Butée 212190 15 25 Support

211495 15 23 Attache 212192 15 24 Boite a ficelle
211506 22 30 Pivot 212194 15 29 Tole

211512 22 4 Ressort 212195 15 27 Tole

211515 22 1  Verrou 212196 15 41 TOle

211518 22 7 Levier 212197 15 33  Tole

211519 22 11 Entretoise 212201 15 40 Arrét

211520 22 22 Plaque 212204 15 10 Tole

211521 22 26 Entretoise 212210 14 8 Déflecteur
211530 32 29 Moyeu 212211 15 28 Dessus

211534 22 41  Compteur 212212 15 34 Pare-poussiére
211537 22 24 Support 212213 14 15 Tole

211541 11 9 Tige 212214 15 1 Capot

211555 28 15 Verrou 212217 15 31 Levier support
211558 28 9 Flanc 212218 15 9 Arrét de pelote
211561 29 11 Flanc 212221 14 10 Support

211563 31 6 " Disque 212222 14 14 Arrét

211567 28 23 Protecteur 212224 27 10 Tube

211568 28 24 Protecteur: 212228 20 1 Vis

211570 29 6 Entretoise 212274 14 22 Support

211571 28 5 Ressort 212275 14 22 Support

211573 32 20 Palier 212276 14 21 Tole latérale
211576 32 19 Axe 212280 14 20 Capot de manivelle
211577 32 25 Poulie 212286 14 - 17 Capot de noueur
211587 25 10 Palier 212294 14 18 Support

211588 25 12 Verrou 212298 1 7 Barre

211726 17 23 Protecteur 212299 11 13  Tremplin

211740 17 9 Glissiére 212300 26 22 Essieu

211743 17 6 Glissiére 212306 26 20 Traverse

211755 9 5 Manivelle i212307 22 27 Etrier

'GROUP
90 SNH 265




INDEX
Part No. Group Fig. - Part No. Group Fig. -
Numéro Groupe Rep. Description Numéro Groupe Rep. De;cnptuon
212312 22 12 Bielle 300351 11 29 Rondelle
212314 23 39 Palier 300388 14 '7 Boulon
212315 17 8 Cale *300423 22 2 Goupille
212316 17 5 Cale 300506 16 5 Vis
212317 17 10° Glissiére 300642 3 16 - Circlips
212318 17 7 Glissiére .I'300865 33 27 Ecrou & créneau
212319 17 42 Glissiére 300874 3 14 - Cheville
212320 17 38 Entretoise *308761 33 14 Vis
212321 17 39 Glissiére 321204 9 32 Graisseur
212322 17 37 Glissiére 321246 9 4 Boulon
212323 17 24 - Glissiére . -1 322357 15 20 Rondelle
212329 17 - 19, Couteau 322358 31 5 Rondelle
212331 17 11 Piston 323713 24 -5 QGraisseur
212349 9 3 Bielle 331192 9 7 Ecrou
212353 9 2. Bague 334682 20 62 Boulon
212354 9 1- Axe 337475 9 " 17  Ecrou
212355 17 20 Cale 338263 20 " 9 Boulon
212356 17 21 Cale .] 338949 11 14 Vis
212357 28 17 Support 350459 31 12 Boulon
212359 28 21. Chéssis 354720 18 22 - Ecrou
212365 28 7 Attache . §358885 23 59 Axe pivot
212366 31 11 Arbre -} 362573 12 17 Vis
212367 31 9 Tube 366046 31 21 Vis
212369 29 "5 Levier 'F370002 33 7 Circlips
212370 28 4 Attache 370016 19 15 Circlips
212371 28 4 Tige 370024 33 19 Circlips
212372 29 20 Support *370539 23 57 Goupille
212375 29 19 Entretoise 374888 29 22 \Vis
212378 32 8 Arbre * 374891 20 66 Boulon
212379 32 9 Arbre 374895 1 10 Vis
212385 1 2 Courroie 374897 17 4 \Vis
212386 30 6 Pare-vent 378243 19 31 Rondelle
*212388 2 10 Décalque - 378244 8 25 Rondelle
212392 11 8 Rail 378245 20 44 Rondelle
212395 14 16 Charniére 378247 26 "8 Rondelle
212398 14 25 Support 379543 13 12 Tension
212399 14 27 Support 380424 12 8 Ecrou
212535 3 9 Machoire 380429 24 6 Graisseur
212537 3 4 Machoire 380431 24 5 Graisseur
212538 3 5 Verrou 391670 24 28 Vis
212737 12 11 Vis 399911 24 26 Rondelle
212938 14 19 Fixe 521000 17 31 Glissiére
212939 22 17 Protecteur 521021 20 26 Pignon
214686 8 29 Axe 521070 18 14 Support
221653 23 19 Moyeu 521079 9 48 Bague
224922 24 32 Couteau 521080 18 25 Patin
*237195 23 35 Came 521105 18 20 Fourche
238447 23 37 Noueur 521376 22 39 Tige
264552 14 36 - Attache capot 521630 3 1 Prise force
*285072 21 5 Rondelle 521631 3 3 Protecteur

. GROUP
91 SNH 265



INDEX
Part No. Group Fig. N Part No. Group  Fig. ..
Numéro Groupe Rep. Description Numéro Groupe Rep. Description
521632 3 2 Protecteur 522549 13 2 Béquille
521633 3 11 Arbre 522550 13 4
521634 3 12 Arbre 522552 13 6
521635 3 13 MAchoire 522553 13 5 Béquille
*521650 - 2 5 Décalque 522556 13 1 Manivelle
*521677- 2 6 Décalque 522693 25 32 Equerre
*521679~ 2 5 Décalque 522694 16 4 Protecteur
*521703— 2 5 Décalque 522699 16 17 Protecteur
*521707~ 2 6 Décalque 522926 18 16 Ressort
*521709+~ 2 1 Décalque 535304 2 4 Décalque
521715 27 11 Plat renfort r535637- 15 18
521716 10 2 Arbre F536414 —~ 2 3 Décalque
521718 10 14 Couple 536870 16 1 .
521722 10 21  Ecrou 536876 24 9 Visréglage .
521723 10 28 Ecrou 537821 16 9
521743 10 27 Rondelle 539239 2 8 Décalque ‘
*521744 2 1 Décalque 539241 22 17 Protecteur
*521747 2 5 Décalque 539606 9 27 Rondelle
*521752 2 6 Décalque 539884 29 7
521913 14 16 Charniére 539888 28 21
521928 12 16 Timon 539907 28 17 Support
522016 31 25 Came 539991 8 24 Ressort
522063 18 19 Dent 543631 33 24
522080 18 17  Entretoise 'F543636 33 17 Ressort .
522112 16 19 Protecteur 543644 33 21 Ressort /
522179 29 12 Protecteur 552964 24 4 Arbre & pignon
522181 32 10 Protecteur 553011 24 25
522182 16 10 Protecteur 553013 24 2
522186 16 12 Protecteur 553165 23 38 Engrenage
522189 16 11 Protecteur 555193 9 30
522200 31 8 Levier 555210 2 7 Décalque
522286 22 42 Ressort 555306 11 20
522293 28 9 Flanc 555655 17 45
522295 28 10 Déflecteur 555656 17 45
522342 14 21 Carter 556467 16 2 Protecteur .
522345 14 1 Tole 556996 11 27 Reteneur
522347 15 24 Boite 556998 18 10
522349 15 27 Tole 561154 7 1 Prise de force
522353 22 12 Bielle 561155 4 19 .
522355 28 17 Support 561156 7 9
522357 1 2 Courroie 561157 3 1 Prise de force
522358 26 20 Traverse 561158 3 12
522368 30 6 Pare vent 561311 16 17  Protecteur
522423 16 24 Protecteur 561467 23 11 Arbre de noueur
522424 16 13 Protecteur 561517 17 11
522448 11 12 Chassis 561637 3 3 Protecteur
522476 25 21 Bague 561978 22 37
522492 16 2 Support 561979 22 39
522504 20 50 Vis spéciale 562046 12 25 Support
522546 13 10 Béquille 562069 12 20

GROUP

98

92

SNH 265 ‘



INDEX
Part No. Group  Fig. VI 1 Part No. Group  Fig. - -
Numéro Groupe Rep. Description Numéro Groupe Rep. Description
562070 12 21  Chape 727511 20 53 Guide
562221 32 25 Poulie 727513 20 52 Ressort
562441 3 6 Croisilion 727515 19 26  Patin de chaine
562595 9 47 Bielle 727537 18 5 ' Chariot
562733 8 20 Disque d’embrayage 727540 18 14 Support
563192 16 2 Protecteur 727542 18 19 Fourche
563193 16 1 Protecteur 727543 18 20 Fourche
563234 16 62 Clip 727562 19 25 Guide
*564127- 33 6 Tole 727563 19 27 Support
564186 24 18 Fixeur 727601 200 54 Support ,
*564189 — 33 18 Cliquet 727603 15 = 36 Tole support
564194 24 16 Disque 727604 15 35 Tole support
*564199 % 33 22 Levier 727721 11 33 Ecrou
. "564204 x 33 20 Roue a rochet 727722 11 34 Tige de tension
565402 24 7 Chassis 727916 19 2 Cale
576738 24 1 Bati de noueur 727917 19 1 Patin
576969 24 7 Bati de noueur 727918 19 21 Axe
*603728~ 24 31 Arbre . 727942 14 33 Flanc droit
613433 23 21 Butée 727945 14 1 Flanc droit
*621676— 2 1 Décalque - 727947 19 5 Rail
*717011 24 27 Bec de noueur . 727948 19 7 Rail
720009 20 12  Goupille * 727964 25 14  Friction disc
722423 24 32 Couteau " 727978 25 9 Metering wheel
723889 24 31 Arbre 728164 4 17 Bague de glisse
27723890 23 37 Chassis de noueur ' 728202 - 15 1 Capot
*723891 25 25 Détente de noueur - 728205 15 10 Tole
*726919 24 30 Langue » 728253 18 24 Plaque
*727058 33 13 Entretoise 728427 9 20 Roue dentée
727122 16 25 Plaque support 728491 9 42 Palier sphérique
727123 32 7 Machoire 728569 14 37 Butée
727124 32 11 MaAchoire * 728639 33 2 Plat entretoise
727132 4 2 Protecteur *728640 33 1 Patte
727134 4 16  Protecteur *728757 33 3 Support
727163 4 13 Machoire 728798 15 36 Tole support
727164 4 20 Machoire 728799 15 35 Tble support
727215 6 30 Protecteur 728800 14 35 Capot
727217 6 31 Protecteur 728804 15 24 Boite a ficelle
*727348 21 12 Doigt a ficelle 728806 15 41 Tole font
727444 8 18 Embrayage 728807 14 34 Support
727445 8 19 Disque d’embrayage 728809 15 29 Tole latérale
727446 8 22 Plateau d’embrayage 728810 14 38 Support
727449 5 1 Prise de force 728811 15 28 Dessus d’ameneur
727450 3 1 Prise de force 728814 15 42 Protecteur
727451 4 1 Prise de force 728816 15 40 Arrét
727452 3 1 Prise de force 728818 16 24 Tole
727499 14 1 Flanc droit 728819 1 4 Chaine d’entrainement
727501 18 1 Glissiére 728887 20 39 Boulon de sécurité
727505 15 34 Pare poussiére 728986 20 63 Frein
727506 20 51 Etrier 728993 20 64 Guide
727510 20 55 Levier 729004 14 8 Déflecteur
GROUP
93 SNH 265



INDEX
Part No. Group Fig. C Part No. Group Fig. Description
Numéro Groupe Rep. Description Numéro Groupe Rep. : P
729029 1 12 Chassis .
729632 4 4  Bol -
729764 20 64 Guide
~*729765 20 65 Guide
«*730230 30 8 ' Protection
730232 30 9 Support
x*730233 30 10  Protecteur
*730467+ 33 15 Protecteur
744877 24 27 Bec de noueur
746342 15 19 Guideficelle
GROUP
94 SNH 265



DEALER — DISTRIBUTOR INFORMATION ONLY

RECOMMENDED INITIAL PARTS STOCK

Part Number Description Qty. for.5 mach.
000018 Spring 2
000025 Spring 2
000146 Cam roller 2
000414 Adjust. block 2
011530 Clutch pawl . 1
011574 Bushing 4
011589 Cam gear 2
012595 Cam roller 2
013550 Cam roller 1
025194 Coupler link 5
025195 Coupler link . 5
025804 Regutar link 5
025805 Regular link 5
025809 Link 5
025819 Offset link . 5
027907 Clutch pawl pin 1
028212 Friction disc 4

. 028280 Bushing .4

. 028285 Spring 1
028384 Bushing 2
028406 Brake shoe 1
028407 Brake shoe 1
029579 Spring 2
029833 Spring 2
029840 Spring 6
037218 Shear bolt hub 1
037707 Seal 1
037731 Bushing 1
038261 Bearing 4
038527 Spring 1
040714 Cam roller 4
042427 Spring 2
044775 Bushing 2
045152 Bearing 2
047216 Bearing 1
052993 Needle 2
053068 Adjusting rod 1
053412 Yoke : 1
053413 Pin and spring kit 2
053414 Spring 2
053417 Yoke 1
053418 Lemon profile 1
053426 Yoke 1
054063 Spring 2

GROUP
95 SNH 265



DEALER — DISTRIBUTOR INFORMATION ONLY

RECOMMENDED INITIAL PARTS STOCK

Part Number Description Qty. for 5 mach.
054302 Hay stof 2
056162 Chain 1
056163 Chain 1
058052 Rod 2
058118 Shear bolt and nut 100
058151 Shear bolt hub 1
062309 Screw 4
062310 Hex. nut 10
065391 Bearing 2
065982 Roll ’ 12
080507 Rivet 10
080765 Key 4
080780 Key 2
080837 Groove pin 10
087507 Screw 10
088369 Hex. lock nut 10
100017 Hex. nut 10
100037 Hex. lock nut 10
161367 Tine 20
161697 Wheel bolt 5
161713 Bearing 2
161715 Bearing 2
161741 Link 5
162660 Tine guide 5
162836 Bearing 2
162843 Collar 1
211389 Clamp plate 1
211512 Spring ' 1
211567 Pick-up guard 4
211571 Spring 1
211824 Shear bolt and nut 100
211908 Journal bearing 1
212010 Yoke N 1
212222 Hay shop 2
212329 Moving knife 2
212367 Finger pipe 4
212535 Yoke 1
212537 Yoke 1
212538 Pin and spring kit 2
214686 Finger 6
321204 Grease fitting 10
337475 Hex. nut 10
350459 Carriage bolt 5
370016 Circlips 6

GROUP
96

SNH 265 ‘




DEALER — DISTRIBUTOR INFORMATION ONLY

RECOMMENDED INITIAL PARTS STOCK

Part Number

380429
380431
521000
521079
521633
521634
521635
522357
522926
543636
543644
553011
553013
5563165
555306
. 561467
562441
564186
565402
613433
722423
723889
723890
727163
727164
727348
727446
727513
727540
727542
727543
727918
727964
728164
728491
728819
746342
744877

Description

Grease fitting
Grease fitting
Plunger guide
Bushing
Profile tube
Profile tube
Yoke

" V-Belt

Spring

Flat spring
Flat spring
Sprocket
Sprocket
Cam gear
Hay stop
Knotter arm
Journal bearing
Tine holder
Knotter frame
Latch

Blade

Knife arm

Knotter frame assy.

Yoke

Yoke

Finger

Clutch plate
Spring

Finger holder
Finger

Finger

Shaft

Friction disc
Sleeve bearing
Bearing housing
Chain '
Twine guide
Bill hook

Qty. for 5 mach.

10
10

NO = a2 NN DE = = N = a2 RPN 2NN ESLSBENNDNNNODNE A DD NS

GROUP

99

97

SNH 265



002} - 1861 "03A - €8696v - WNIDTAE ANVITOH MIN AYHIIS A9 Q3LNIHd



